The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



' Replaces 2-89 (Spec A-R)

Onon

Parts
Manual

I\lizl

GenSet

o
> _,~

940-0223 B Onan Service
10-90 (Spec A-R) : > N ‘

Parts |

Printed in U.S.A.



SAFETY PRECAUTIONS

The following symbols are used in Onan manuals to alert
users to the potentially dangerous conditions relating to
maintenance of the equipmenit and replacement of parts.
Please read and observe.

This symbo! warns of immediate
hazards which will result in severe
personal injury or death.

v war~, Thissymbol refers to a hazard or
AWARNING| |, cafe practice which can result
in severe personal injury or death.

This symbol refers io a hazard or
ACAUTION unsafs practice which can result
in personal injury or product or property damage.

MODEL IDENTIFICATION

To avoid errors or delay in filling your parts order, always
give the MODEL, SPEC NO,, and SERIAL NO. from the
Onan nameplate.

For handly reference, insert your nameplate information
in the spaces below:

MODEL AND SPEC NO.

SERIAL NO.

PRODUCT SAFETY PRECAUTIONS

AWARNING

Contact with USED ENGINE OILS has been identified by a United States federal agency and
some USA ste’e agencies as causing CAMCER or REPRODUCTIVE TOXICITY. When chiecking or
changing engine oils take all necessary precautions not o ingest, breathe the fumes or contact

the used oil.

AWARNING

Contact with ASBESTOS has been identified by a United States federal agency and some USA
state agencies as causing CANCER or REPRODUCTIVE TOXICITY. When handling engine
gaskets take all necessary precautions not to ingest, breathe or contact the dust from the
gaskets! Use adequate ventilation and wear protective gloves, masks and clothing!

AWARNING

Contact with BENZINE and LEAD, found in gasoline, fuel additives and sclvernils has been
identified by a United States federal agency and some USA agencies as causing CANCER or
REPRODUCTIVE TOXICITY, When checking, draining or adding gasoline and fuel additives, or
using solvents take all necessary precautions not to ingest, breathe the fumes, ¢ contact tha
liquids. Use adequate ventilation and wear protective gloves, masks and clothing!




Index

Adapter, 01l Filter Ala Head. Cviinder AT
Hose, 0i7 Drain - Spec A-K (13
Base, 011 - Spec A-N AlS5 Hose, Regulator to Carburetor -
Base, 011 - Begin Spec P Al$6 Spec A-K 87
Bearing, Crankshaft A9 Hose, Regulator to Carburetor - Begin
Block, Cytlinder A7 Spec L B9
Board, Control ~ Spec D-K D12 Housing, Air - Spec¢ A-K (G113
Board, Disconnect Adapter - Spec D-K E3 Housing, Air - Standard - Begin
Beard, Start Adapter - Spec D-K E2 Spec L C14
Booster, Vacuum Speed - Spec A-F (9 Housing, Air - With Vacu-Flo -
Box, Breasker - Spec A-K C10 Spec L-N D1
Box, Breaker - Begin Spec L ©€11 Housing, Air - With Vacu-Flo - Begin
Box Components, Breaker -~ Spec A-X C1l0 Spec P D2
Box Components, Breaker - Begin
Spec L C12 ignitien - Spec A-K (€10
Ignition ~ Begin Spec L C11
Cable, Battery - Spec A-C D11 Index, Numerical F1,F2,F3,F4,F5,F8,F7,!
Cabte, Battery - Spec D-K D12 Indicator, 011 Level - Spec A-N BI1
Cable, Spark Plug - Spec A-K C1l0 Inrdicater, Cil Level - Begin
Cable, Spark Plug - Begin Spec L €11 Spec P B2
Camshafr All
Cap and Valve., Breather A7 Kit, Decal EA4
Carburetor - Spec A-K BT Kit, Gasket - Carbon Removal £4
Carburetor - Begin Spec L B9 Kit, Gasket - Complete Engine E4
Carburetor - Begin Spec P B1l1 Kit, Gasket - Gas Carburetor - Begin
Carburetor Components - Gas - Begin Spec L. C4
Spec L C4 Kit, Gasket -~ Gas and Gas-Gasoline
Carburetor Components - Gas and Carburetor - Spec A~K C2
Gas—Gasoline - Spec A-K C2 Kit, Gasket ~ Gasoline Carburetor -
Carburetor Components - Gas-Gasoline - Spec A-K (€1
Begin Spec L €5 Kit, Gasket ~ Gasoline Carburetor -
Carburetor Components - Gasoline - Begin Spec L C3 ‘
Spec A-K C1 Kit, Gasket - Gas-Basocline Carburetor -
Carburetor Components - Gasocline - Begin Spec L €&
Begin Spec L (3 Kit, Gasket - 0il1 Pump Al4
Carbureter Components - Gasoline - Kit, Ignition Tune-Up - Spec A-K (€10
Begin Spec R C#6 Kit, Ignition Tune-Up - Begin
Choke, Electric - Begin Spec P C7 Spee L €12
Choke, Thermo-Magnetric - Spec A-F C8 Kit, Repair - Gas and Gas-Gasoline
Cleaner, Air - Spec A-K BT Carburetor - Spec A~K C2
Cleaner, Air - Begin Spec L B9 Kit, Repair - Gasoline Carburetor -
Cleaner, Air - Begin Spec P B1l1 Spec A-K C1
Coil, Ignition - Spec A-K C10 Kit, Repair - Gasoline Carburetor -
Coil, Ignition - Begin Spec L €11 Begin Spec L C3
Control, AC - Spec A-C D190 Kit, Repair - Gas-Gasoline Carburetor -
Control, AC - Spec D-K D11 Begin Spec L €5
Control, AC - Begin Spec L D12 Kit. Repair - Mechanical Fuel Pump -
Cover, Fuel Pump Hole - Spec A-K BT Spec A-K Bl3
Cover, Fuel Pump Hole - Begin Spec L B9 Kit, Repair - Mechanical Fuel Pump -
Cover, Valve A9 Spec L-P B1l4
Crankshaft Al2
Cup, 0il Intake Al4 Line, Fuel ~ Spec A-K BT
Line, Fuel - Spec L-N B9
Elbow, Air Inlet - Spec A-K BT Line, Fuel - Begin Spec P Bll
Element. Air CTleaner - Spec A-K B7 Linkage, Governcr - Spec A-K B4
Eiement, Air Cleaner - Begin Spec L B¢ Linkage, Governor - Begin Spec L BS
Element, Air Cleaner - Begin Spec P B11l
Exhaust System - Spec A-K 87 Manifold, Exhaust - Spec A-K B7Y
Exhaust System - Begin Spec L D3 Manifcld, Exhaust - Begin Spec L. D3
Extension, Governor Arm B3 Manifold, Intake - Spec A~K BT
Manifold, Intake - Begin Spec L D3
Filter, Fuel BT Mounting, Hardware - Generator Set -
Filter, 0i1 Al4 Spec A-N Bl
Flywheel Al2 Mounting Hardware - Generator Set -~
Fuel System - Spec A-K B7 Begin Spec P B2
Fuel System - Begin Spec L B9 Muffler, Exhaust - Spec A-K B7

Muffler, Exhaust - Begin Spec L D3
Gear, Camshaft All
Gear, Crankshaft Al2
Gearcase B3
Generator - Spec A-C DS
Generator - Begin Spec O D7



Paint, Touch Up E4
Pan, 01} Base B2
Pin, Gearcase Alignment A7

Piston A1l3

Plate, Rear Bearing AT
Plug., Spark - Spec A~K C1l0
Plug. Spark - Begin Spec L C1t

Pump Components, Fuel - Mechanical
Spec A-K B1l3

Pump Components, Fuel - Mechanical
3pec L-P Bl4

Pump, Fuel - f£iectric - Begin Spec
Pump, Fuel - Electric - Begin Spec
Pump, Fuel - Mechanical - Spec A-K
Pump, Fuel - Mechanical - Spec L-P
Pump, 011 Al4

Regulator., Gas - Spec A-K 87
Regulator, Gas - Begin Spec L BS
Rod, Connecting Al3

Rope, Manual Starting Al2

Shaft and Arm, Governor 23

Sheave, Rope Al2

Switch, High Temperature - Spec A-K
Switch, High Temperature - Spec L-N

Switch. High Temperature - Begin
Spec P D2

Switch, 011 Pressure Al4

Switch, Vacuum Regulator - Spec A-K

Switch, Vacuum Regulator - Begin
Spec . B9

Tappet, Valve AT

Tube, HBreather - GCrankcase A7
Tube, Exhaust - Flexible - Spec A-K

Tube, Exhaust - Pipe - Spec A-K BT
Valve AT

Valve, 0il Bypass Al4

Wheel, Blower Al12

Wire, Choke Lock ~ Spec A-K 87
Wire, Choke Lock - Begin Spec | B9
Yoke, Governor Shaft B3

L
P

Index

B9
Bl1l
B7Y
B9

C13
D1

B7

B7

CONTRACTOR MODELS

Bouster, Vacuum Speed E8

Cable, Battery E11

Camshaft E8
Control E11

Exhaust System E7
Flywheel E§

Frame, Carrying - Spec A-P E13
Frame, Carrying ~ Begin Spec R E£14
Fuel System ET7

Gauge, 07l E9

Generator E10

Housing., Air E9

Ignition EB8

Mounting Hardware ~ Generator Set ES
Tank, Fuel ~ Spec A-P E13

Tank, Fuel ~ Begin Spec R El4



Introduction

This parts manual applies te the standard generator sets as listed below. Parts are
arranged in groups of reliated items and sach i1llustrated part is identified by a
reference number corresponding to the same refszrence number in the parts list. Parts
illustrations are typical. Using the model and specification number from your
generatcr set nameplate. select the Parts Key Number (1,2, etc., in the last column)
that appiies to your model and specification number. Uniess otherwise mentioned in
the descripton or page heading, parts are interchangeable between models. Throughout
this manual, left and right sides are determined by facing the engine end {front) of
the set.

Genecrator Set Data Table

WUDEL AND ELCECTRICAL DATA
SPECIFICATION NUMBER | WATTS VOLTS HERTZ WIRE PHASE KEY
5 . 5NH-538R/* 5,500 110/220 50 4 1 1
5. 6NH-FM** /2% 5,500 110/220 50 4 1 .
5. 5NH-53CR/* 5,500 120/240 50 + T T
5. ENH-Fp¥»* /* 5,500 120/240 50 N 1
5 . 5NH-55DR/* 5,500 126/240 50 + 3 3
5. 5NH-FS**/* 5,500 120/240 50 + 3
S.BNH-STR/® 5.500 22G/380 i3 4 3 4
5.5NH-FT**/% 5,500 22C/380 50 4 3 ;
6. SNH-3CR/™ 6,500 1207230 60 Y 1 S
§.SNH-Fa*h/* 6,500 120/240 80 + 1
6 . 5NH-4R/* 6,500 120/208 60 4 3 [
6. SNH-FC*x*/* 6,500 120/208 60 4 3
5.5NH-dXR/* 6,500 21178840 o0 4 3 v
B.5NH-FG**/* 6,500 2717/480 S50 4 3
6 . ONH-LIR/* 6,500 120/240 50 . 3 2]
6 . SENH-FD** /% 6,500 120/240 60 4 3
6. 5NH-FR™¥® 5,500 100/200 »0 4 1 9
5 . GNH-S53CF/ % These are Lontractor Models. For replace-
S.5NH-EP**/* ment parts, refer first to the section for
6 SNH-3CE/* Contractor Models located at the rear of
6. SNH-EQ#*% /% this manual. Parts not in that section
refer to the main parts section using Key 2
for 50 hertz sets and Key 5 for 60 hertz
sets. When referring to the main parts
section, reference to specification letter
and voltage algo applies to these sets.

* -~ The diagonal line (/) in the model and specification number separates
generator set characteristics from the specification number and
letter. The specification number denotes customer requested options
or deviations from a standard (1a, 1B, etc.) model. The specification

letter advances (A to B, B to C, etc.) with major manufacturing changes.

** -~ Letters are now used in the model to indicate the voltage code and
repiace the corresponding number{s) and letter{s) designations as
listed in the Generator Set Data Table above. (EXAMPLE: 6.5NH-FJ/ was
formerly 6.5NH~3CR/) Use of the letters to designate the voltage code
began with Spec R models.

+ - These generators have four load wires which are reconnectible for 120
volt, 2 wire service or 240 volt, wire service or 120/240 volt, 3 wire
service.



Cylinder Block




REF
NO.

1

L

14

15

PART
NO .

110-2542
110-1983

123-0952
517-0048
520-0736

104-0575

101-0782

1010407
101-0439
101-0405

508-0041%
516-0072

104-0091
120-0680

110-1716

110-1716-02
110-1716-05
110-1716-10
110-1716-25

110-1717

110-1717-02
110-1717-0&
110-1717-10
110-1717-25

110-1933

110-1933-02
110-1933-05
110-1933-10
110-1933-25

110-3655

110-3855~02
110-3555~05
110-3655-10
110-3655-25

110-1762
110-31867

110-3167
110-3168
110-0068

QTY
USED

ot

O =

[ (€0 S

NPONRN N 2NN

MR N NNRNNN

NN

Cylinder Blogk

PART
DESCRIPTION

B8lock, Cylinder
Spec A through K (Includes
Parts Marked *)
Begin Spec L (Includes
Parts Marked #)
#Tube, Breather
*#Plug. Expansion
*#Stud, Bearing Plate - Spec A
Through N
*#Washer, Thrust - Crankshaft
Bearing {(One washer used with
rear bearing on sets with
flange type front bearing)
*#Gasket, Bearing Plate
Plar:, Rear Bearing {Includes
Fins)
* Spec A Through N
& Begin Spec L
*%3eariry, Camshaft - Front and
hea: (Precision)
*Seal, Crankshaft 0il
*#Pin, Main Bearing Stop
*&Nut, Hex -~ Special (Spec A
Thirough N}
*#Tube, Crankcase 011
Insert, Valve Seat - Exhaust
*% Standard
.002" Oversize
.005" Oversize
.010" Oversize
.025" Oversize
Insert, Valve Seat - Intake
Spec A Through Serial
Mumber 415136 During Spec C
Standard
.002" Oversize
.005" Oversize
.010" Oversize
.025" Oversire
Begin Serial xuaber 415137
During Spec C
Standard
.002" Oversize
.0058" Oversize
.010" Qversize
.025" QOversize
Begin Spec R
Standard
.002" Oversize
.005" QOversize
.010" Oversize
.025" Oversize
Guide, Valve
Spec A and B
*% Bagin Spec C — Engines w/o
Intake Valve Seais
Begin Spec R — Engines with
Intake Valve Seals
Exhaust
Intake
#0asket, Valve Guide - Intake

*#

REF
NO.

17

24
26

27
25
3

30
31

32
33

34

PART
NO.

520-0718
£20-0716
520-07117

520-0837
520-0717

520-0773
520-0711
1040776

516-G141
526-0251

528-0066
800-0046

110-1906
110-1905

110-i912
110-1913

110-1906
110-1905
110-3549
110-2987
110-1718

110-1719
110-1781
110-0539
110-0639

115-0006
115-0006-02
118-0006-05
110-0904

110-0893
110-0893
123-0954

123-0865
123-1417

123-0958
123-0958

Qry
Used

< o

b ok (S ey

P N [N I T~ - QU N RO N B bt b

s

N

PART
DESCRIPTION

Stud, Cylinder Head Mounting
Spec A Through K
Top
3/8% x 2-1/4"
3/8" x 2-5/8"
Bottom - 3/8" x 2-1/18"
Spec L Tnrough N
Top - 3/8" x 2-5/18"
Bottom ~ 3/8" x 2-1/16"
Begin Spec P
Top - 3/8" x 2-8/16"
Bottom - 3/8" x 2-1/16"
*#Shim, Crankshaft Thrust (.005)
{Use as required)
#7in, Gearcase Alignment
*issher, Flar (Special)
{Spec A Through N)
#iasher, Flat - Copper
{3/8" Screw) (Wet Holes)
#5crew, Cap ~ Hex Head
{3/8-16 x 1/2") (Wet Holes)
Hiead, Cylinder
Spec A Through K
Left Side
Right Side
Spec L Through N
Pressure Cooled Sets
Right: Side
Left Side
Vacu-Flo Cooled Sets
Left Side
Right Side
Begin Spec P

Gusket, Cylinder Head

Valve, Intake

Valve, Exhaust
Spec A-P
Begin Spec R

Spring, Valve

Lock, Valve Spring

Tappet, Valve
Standard
.002" Qversize
.0058" Oversize

Rotator, Valve ~ Exhaust
{Gasoline Sets)

Retainer, Valve Spring
Gasoline Sets {Intake)
Gas and Gas-Gasoline Sets

Cap and Valve, Breather

Baffle, Breather Tube
Spec A Through K
Begin Spec L

Screen, Breather Tube
Spec A Through K
Begin Spec L

* - Parts Included in 110-2542 Cylinder Block.
# - Parts Included in 110-1983 Cylinder Block.



Cylinder Block




REF
NO.

35

36
37

43

PARY
RO.

509-0117
123-0951
809-0035

110-1624
110-3575
800-0011

526-00863

161-0450
161-0450-02
101-0456-10

101-0450-30

101-0432

101-0432-02
101-0432-10
101-0432-20
101-0432-30

QrY
USED

b ped st

N ON

Cylinder Block

PART
DESCRIPTION

Seal, "O" Ring - Breather Tube

Cramp, Breather

Screw, Tapping - Round Head
(#8 x 3/4")

Cover, Valve

Gasket. Valve Cover

Screw, Cap - Hex Head
{(1/4-20 x 2")

Washer, Flat - Copper (1/4%)

Bearing, Crankshaft (Rear) -
Includes Crankshaft Bearing
Thrust Washer

*# Standard

.002"
.010"
.g20"
.030"
Bearing.

Undersize
Undersize
Undersize
Undersize
Crankshaft {Front)

*#% Standard

.002"
.10
.029"
.030"

Undersize
Undersize
Undersize
Undersize

REF
NO.

44

45
46

47

48
49

50
51

52

PART
NO.

526-0250
104-0091

850-0050
526-0251
800-0051
800-0575
115-002%
154-1424

403-1523-01
800-0590

110-3¢04

QrY
USED

20
20

[ B &

20

2

PART
DESCRIPTION

Washer, Flat (Special)
Nut, Hex (Spescial)
Washer
Lock (3/8") - Begin Spec P
Flat (3/8" Screw) - Begin
Spec R
Screw, Cap ~ Hex Head
(3/8-1€6 x 1-1/4") Begin
Spec P
Flanged Head (3/8-16 x
1-1/8") Begin Spec R
Nut, Hex - Valve Cover
(Special) Spec A
*Insert, Exhaust Port - Spec
Through K
Bracket, Lifting -~ Zinc Plat
Screw, Cap - Hex Head
{Special) Begin Spec R
Seal. Valve - Intake {Begin
Spec R)

* ~ Parts Included in 110-2542 Cylinder Block.
# - Parts Included in 110-1983 Cylinder Block,



Camshaft

REF  PART Qry PART REF  PART QTY PART
NO.  NO. USED DESCRIPTION NG. NO. USED DESCRIPTION
1 . 150-0078 1 Ring, Retaining 7 Camshaft (Includes Center Pin)
2 150-111e 1 Cup. Governor - Spec A 105-0309 1 Spec A Through K
Through K 105-0638 1 Begin Spac L
3 510-0015 10 Ball, Fly & 150-0075 1 Pin, Center
4 105-0332 1 Gear, Camshaft {Includes 9 150-1520 1 Cup. Governor - Begin Spec L
Fiyball Spacer and Plate) 10 150-1519 1 Hub, Governor Cup - Begin
5 105-0541 1 Washer, Thrust Spec L ‘
6 515-0001 1 Key - Cemshaft Gear



REF
NO.

1

& N

[54]

PARY
NO.

104-0170
850-0U55
526-0017
192-0308
134-1903

192-0083

134-2456
134-4049
134-404%

104-0739
1344245

I

[y

b b ok

U

Crankshaft

PART
DESCRIPYION

Screw, Cap - Hex Head
(Special)

washer, Lock - Spring (7/16")

Washer, Flat (7/16" Screw)
Sheave, Starter Rope -
Spec A Through K
Flywheel ~ Pressure Cooled
Sets - Spec A Through K
Rope, Manual Starting -
Spec A Through K
Flywhee!l
Pressure Coclied Sets
Spec L Through N
Bagin Spec P
Begin Spec R
vacu-Flo Cooled Sats
Spec A Through N
Begin Spec P

REF
NO.

8

11
12
12
14

is

16

PARY
NO.

104-1315
104-1314
515-0263
515-0001
518-0014
104-0043
104-0032
134-2130

134-0911

821-0018

oy
USED

Pt b o b pk b o et

PARY
DESCRIPTION

Crankshaft (Includes Keys)
Spac A Through K
Begin Spec L

Kit, Key - flywheel

Key - Crankshaft Gear

Ring, Retaining

Washer, Gear Retaining

Gear, Crankshaft

wheel, Blower - Vacu-Flec
Cooled Sets - Spec A
Through L

Plate. Blower wheel - Vacu-f
Cooled Sets — Spec A
Through L

Screw, Cap — Hex Washer Heac
(1/4-20 « 578"} Vacu-Flo
Cooled Zets — Spec A
Through !



Piston

5
\ ’}D (»
(‘K K
& ‘\6, -
. t\\if\ \‘\
N
‘)‘)'j)/,? ?‘(
" - I
L -
REF PART QrY PART REF - PART QrY PART
NO. NO. USED DESCRIPTION NO. NO. -~ USED DESCRIPTION
1 Piston and Pin {Includes & - Kit, Piston Ring
Retaining Rings) B Gasoline Sets
Spec A Through N C " Spec A Through N
112-0180 2 Standard 113-0165 2 "~ Srandard
112-0180-05 2 .005" Oversize 113-0185-05 2 .0058" Oversize
112-0180~-10 2 .010% Qversize 113-0165-10 2 .010" Oversize
112-0180-20 2 .020" Oversize 113-0T65-20 2 .020" Oversize
112-0180-30 2 .03G" Oversize 113-0165<30 2 ©.030" Oversize
112-0i80-40 2 .040" Oversize 113-0165-40 2 .040" Oversize
Begin Spec P Begin Spec P
112-0228 . 2 Standard 113-0203 2 Standard
112-0228-05 2 .005" Oversize : 113-0203-05 2 .00S8" Oversize
112-0228-10 2 .010" Overgize 113-0203-10 2 .010" Oversize
112-9228-20 2 .020" Qversize 113-0202-20 2 .020" Oversize
112-0228-30 2 .£30" Oversize 113-0203-3¢ 2 .030" Oversize
112~0228-40 2 .040" Oversize 113-0203-40 2 .040" Oversize
2 Pin, Piaton Gas-Gasoline and Gas Sets
112-0112 2 Spec A-N Spec A Through N
112-0069 2 Begin Spec P 113-0166 2 Standard
3 518-0294 4 Ring, Retaining - Piston Pin 113-0186-05 2 .005" Oversize
4 114-0203 2 Rod, Connecting 113-0166-10 2 .010" Oversize
5 805-0010 4 Bolt, Place 113-0166~20 2 .020" Oversize
6 114-0036 2 Bushing. Piston Pin 113-0186~30 2 .030" Oversize
7 Bearing, Hal¥ - Connecting Rod 113-0166-40 2 .040" Oversize
114-0188 4 Standard Begin Spec P
114-0188-02 4 .002" Undersize 113-0203 2 Standard
114-0183-10 4 .010" Undersize 113-0203-05 2 .008" Oversize
114-0188~-20 4 .020" Undersize 113-0203-10 2 .010" Oversize
114-0188-30 4 .030" Undersize 113-0203-20 2 .020" Oversize
113-0203-30 2 .030" Oversize
113-0203~-40 2 .040" Qversize



REF
NG.

5.0 WA -

U-N.- N

10

11

PARY
NG.

120-0491
120-0161
80u-0007

850-004C

120-0400
124-7413
122-0320
122-G714
122-0323

122-0352
122-0360
2150194

800-0028

0i1 System

PARY
DESCRIPTION

Pump, 011
Gasket Kit, Oil Pump
Screw, Cap - Hex liazad
{1/4-20 x 1"}
Washer, Lock - Spring (1/4")
Cup, 0il Pump Intake
Spec A Through N
Begin Spec P
Adapter, 0il Filter
Gasket, 01l Filter Adapter
Filter, 0il
Drain, 0il Filter (Begin
Spec L)
Pressure Cooled Sets
Vacu-Flo Cooled Sets
Screw, Self Tapping - tex
Head (#10-32 x 3/8") Bagin
Spec L
Screw, Cap - liex Head
(5/16-18 x 1*)

15
16
17
18
19

20

21

309-0010
309~C237

30$-0322
502-0058

801-0050
120-0140
120-0398
526-0066

502-0196
502-0063
508-0057

Ny

L o SN S T S SV Ay W S

(WP -

PART
DESCKRIPTION

Washoo, Flat - Copper
(5/18" Screw)

Seal, 0il Filter Air

Switch, 0il Pressure (53)
Spec A Through C
Spec D Through K ~ Begin

Spec P

Begin Spec L

Tee ~ Low 01l Pressure Switc
(Spec A Through D}

Screw, 0il Bypass

Spring., 0il Bypass

Valve, 01l Bypass

Washer, Flat - Copper
(3/8" Screw)

Elbow, Street
90° ~ Spec D Through N
45' - Begin Spec P

Plug, Hex (1/8") (Spec A
Through D)



REF
NO.

1
2

E-%

WL IoOm

10

PART
HO.

102-0672

102-0546
102-0693
800-0051

123-0489

123-0191
505~-0056
850-0050
402-0284
526-0286

402-0291

QrY
USED

Pt

N B e et e

o
{Spec

PARY
DESCRIPTION

Base, 01l
Gasket, Oil Base
Spec A Through K
Spec L Through N
Screw, Cap - Hex Head
{(3/8-16 x 1-1/4") (Replaces
stud used on some early Spec
A through D models)
Indicater, 0il Level
{Includes Gasket)
Gasket, Indicator
Plug, Drain (1/2")
Washer, Lock — Sgting (3/8")
Cushion, Vibration ‘
Washer, Flat (1" Screw)
Generator €nd - Spsc L
through N
Hardware Package, Mounting
{Includes Parts Marked *)

il Ba
A Thr

se

REF

ough N)

PAR
NO.

862-0004
850-0055
5§26-0014

K2a-110Q0
CEUTVIIG

402-0282
402-02390
526-0195
816-0212

104-0091

Qry

bk b ek Pl feed ek ek §
o

F-9

PART
DESCRIPTION

*Nut, Hex (7/16-14)

*Washer, Lock - Spring (7/18")

*Washer, Flat (7/16" Screw)

*Washer, Fiat (9/16" Screw)

*Snubber

*Bushing, Spacer

*Washer, Flat {7/16" Screw)

*Bolt, Carriage {7/16-14 x
5~1/2")

Nut, Hex - Oil Base Stud
{Used on some early Spec A
through D oil bases with oil
base tc cylinder block
mount ing studs)

Parts and Quantities Included in Each 402-0291
Hardware Mounting Package.



REF
NO.

PART
Wo.

102-0967
102~0956
102-1397
526-0030
123-1400

123~0191
505-0110

402-0284
402-0283
102-1275
102-0389
821-0018

800-0064

850-0050
526-0286

Obimidn S0  mbpd  wi o b bt pob gs

N

N o~

cil B
{Begin Spec P)

14 <

PARY
DESCRIPTION

Base, Oil {Includes Parts
Marked #)
Pressure Cooled Sets
Vacu-Flo Cooled Sets
Gasket, 01 Base
Washer, lat (3/8" Screw)
Indicator. Gil Level
{includes Gasket)
Gasket
Plug. Drain (3/8")
Cushion, Vibration
Spec P
+ fegin Spec R
sGasket, Oil Pan
#Pan, 01) Base
#Screw, Cap —~ Hex Washer Head
(1/4-20 x 5/8")
Screw, Cap - Hex Head
(3/8-18 x 4-1/2")
Warher, Lock - Spring (3/8")
+washer, Flat (1" Screw)

REF
NO.

14

15

16

17
18
18
20
21
22
23

PARY
NO.

402-0291
$02-0480

816-0212
816-0206

526-0195
526-0038
402~0290
862-0004
402-0282
526-0198
526-0014
850-0055
504-0092

QrY
USED

[~

B

g T N Y

PART
DESCRIPTION

Kit, Mounting - Hardware
HBegin Spec P {Includes
Parts Marked *) ‘
Bagin Spec R {Includes

Parts Marked +)
8n1t, Carriage
* Spec P (7/16-14 x 5-17/2")
+ Begin Spec R {7/16-14 x
3-1/2")
Washer, Flat
* 7/16" Screw — Spec P
+ 5/8" Screw - Begin Spec R
+*Bushing, Spacer
+*Nut, Hex {7/16-14)
+*Snubber, Shock
+*Washer, Flat (9/16" Screw)
+*Washer, Flat (7/16" Screw)
+*Washer, Lock - Spring (7/16
Valve, Drain - 01

+ - Parts Included in 402-2380 Hardware Package.
* - Parts Included in 402-0291 Hardware Package.
# - Parts Included in the 0Qil Base.



REF
NO.

1

[l ) ©w ™ -~ O (S,

- et

P2RT
NO.

103-0641

5$10-0013
510-0013

150-1260
150-1422
150-1187
R/15-0046

516~0130
510-0008

§10-0014
150-1073

509-0008
103-0812

qry
USED

1

e Y [XEe

ot e

Gearcase

PART
DESCRIPTION

Kit, Gearcase {Includes
Governor Sensitivity
Adjustment Clip and Parts
Marked *)

Bearing. Governor Shaft

Upper - Spec A Through K
* Upper and Lower ~ Begin
Spec L
Shaft and Arm, Governor
Spec A Through K
* Begin Spec L
*Yoke, Governor Shaft
*Screw, Machine - Pan Head -
Cross Recessed (¥8-32 x 3/8")
*Pin, Roll

Bearing. Governor Shaft -

Lower - Spec A Through K
*Bear ing, Ball

Extension, Goverror Arm -

Spec A Through K
*Seal, 0il
Gasket, Searcase

REF
NO.

12
13

14
15

16

17
18

PART
NO.

516-0141
815-0181

509-0040

520-0710
520-0711

800-0032
800-0034
5$26-0065

110-0445

Q1Y
USED

-

(243 [

PART
DESCRIPTION

#in, Gearcase (5/16" x 1-1/8")
Spec A Through K

Screw, Hex Head - Thread
Forming with ET (#10-32 x
1/2") Spec A Through K

*Seal, 01l

5tud, Gearcase to Block -
Used on Some Spec A Through
K Models
5/16" x 2-1/8"
5/16 x 3-11/16"

Screw, Cap - Hex Head - Begin
Spec L
5/16-18 x 1-3/4"
5/16-18 x 2-1/4"

Washer, Flat ~ Copper
(6/16" Screw)

Nut, Gearcase Mounting Stud -
Used on Some Spec A Through
K Models

* - Parts Included in 103-0641 Gearcase Kit.



REF
NO.

o ) N

PART

NO.
150-0098
15C-0096
150-1262
870-0131

150-1080

520-0187
5$20-0623

b et ek etk §§€3

Gove

r
{Spec A Th

K

PART
DESCRIPTION

Spring, Govsrnor
Stud, Speed Adjustment
Bracket, Speed Stud
Nut, Hex - With Washer
(#10-32) Speed Adjustment
Linkage, Governor
{(Will replace all specifi-
cation letters when
purchased as an assembly)
{Inciudes Parts Marked *)
Red, Governor Control

* Later Models - Use with

Metal Ball Joints
Early Models ~ Use with
Plastic Ball Joints

nor
rough K)

11

REF  PART
NO.  NO.

7 870-0053
8 870-0131

9
150~-0639
150-0939
i0 526-0196

11 150-0430

Qry
USED

YN

PART
DESCRIPTION

*Nut, Hex (#10-32)
*Nut, Hex -~ With Washser
(#10-32)
Jaint, Ball
* Latar Models - Metal
Early Models - Plastic
*Washer, Flat (7/32" ID x
7/16" 0D x 1/8" Thk)
*Clip, Governor Sensitivity

* - Parts Included in 150-1080 Governor Linkage.



 REF
NO.

O3 O1 5-G3 N 1t

Governor .
(Begin Spec L)

 PART
NO.

150-1467

' 150-1075

150-1081
870-0053
150-0639
870-0131
526-0063

Qry
USED

b

N N ) b b

PART
DESCRIPTION

Linkage, Governor
(Includes Parts Marked *)
*Rod, Governor Control
*Joint, Ball
*Nut, Hex (#10-32)
*Joint, Ball
*Nut, Hex with Washer (#10-32)
Washser, Flat - Copper
{1/4" Screw)

REF  PART
NO. NO.

7 150-0096
8 150-1612

9 150-1577
10’ 526-0196

11 150-0430
12 - 800-0004

PART
DESCRIPTION

‘Stud, Governor Spesd Adjusting
Spring, Governor Speed
Bracket, Governor Spring
*Washer, Flat C
*Clip, Governor Sensitivity
Screw, Cap - Hex Head

(1/4-20 x 5/8")

* ~- Parts Included in 150~1467 Governor Linkage.



fuel System and Exhaust




lB REF  PART

NO.

-t

19

21
22
23
24

NO .

149--1223

502-0313
502-0065

149-1228
149-1:044

502-0313
502-0002

502-0002
502-0020

141-0808
141-0807

141-0833
141-0847
503-0582
503-0170
141-0281
520-0526
154-1237

154-1250

149-C045
149-0003
145-0398
140-1073
140-1071

140-10866
140-113%
140-1061
850-0050
140-0921
123-0733
526-0083

155-0077
155-0360

155-1094
155-1138

155-1015
155-1135
505-0036

149-0616
149-0079
502-0046
5020020

501-0003
501-0005

Qry
USED

ot ok [y

ot pmd

Pt it

ok ek e gk N P b RO ek faok et pmk bk ek NS bk NI e R bl RO e b ped

bk b et

Fuel System and Exhaust

(Spec A Through K)

PART
DESCRIPTION

Pump, Fuel (See Separate
Page for Components)
£ lbow, Carburetor Inlet
Gasoline Fueled Sets
Gaseous Fueled Sets
Line, Fuel Pump to Carburetor
Gasoline Fueled Sets
Gaseous Fueled Sets
Elbow, Fuel Pump Outlet
Gasoline Fueled Sets
Gaseous Fueled Sets
Elbow, Fuu® Pump Inlet
Gasoline “ueled Sets
Gaseous fueled Setrs
Tarburetor -~ Complete {See
Separate Page for Components)
Gasoline
Manual Choke
Electric Choke
Gas and Gas-Gascline (Spec
A Through Serial Number
8773234835 during Spec F
also order number 502-0304
eibow)
Gas
Gas-Gasoline
Hose, Breather
Clamp, 8Breather Hose
Gasket, Carburetor Mounting
Stud, Carburetor Mounting

Manifold, Intake - Spec A
Through £
Gaskat, Intake Manifold to

Cyiwnder Block
Spacer, Ffuel Pump Mounting
Gasket, Fuel Pump Mountirg
Adaprer, Carburetor Air Inlet
Clamp, Air Cleaner
Element., Air Cleaner
Covar, Air Cleaner
Spec A Through C
Spec D Through K
Cover, Air Cleaner
washer. Lock - Spring {3/2")
Gasket, Adapter to Carburetor
Tube. Breather Connection
Washer (Copper) Pump Mount ing
Muffler, Exhaust
Standard
Critical
Tube, Exhaust - Flexible
Spec A Through E
Spec F Through K
Clamp., Exhaust Tubs
Spec A Through E
Spec F Through X
Coupling., Reducer
{1-1/2" x 1-1/4")
8racket. Fuel Filter
Filcer, Fuel
Mipple, Brass - Bracket to
Filter Inlet
Elbow, Street, Filter Bracket
Line, Fuel
9“
18-1/2"

REF

40
41
42
43
44

45

PART
NOC.

149-0202
149-0150
149-0148
520-0713
104-0091
503-0004
140-10867
140-1133
140-1075
503-0311
155-1069
155-107C
155-1052
155-1083
806-0008
815-0199

£0-0030
868-0002

854-0017
154-1385
1541505
154-1386
154-1383
800-0028

850-0045

851-0011

505-0038
505-0087
505-0G099
505-0302
143-0231
148-0367
526-0008
502~-0082

502-0053

QrY
USED

N N e e Y

b b b

b e b ek b b b ok ook ook Bk N pb ped

i

PART
DESCRIPTION

Screen, Fuel Filter

Bowl, Fuel Filter

Gasket, Fuel Filter Bowl

Stud, Intake Manifold Mounting

Nut, Intake Manifold Stud

Clamp, Hose - Air Cleaner

Bracket, Air Cleaner Mounting
Spec A Through C
Spec D Through K

Elbow -~ Air Inlet (Includes
Jube and Retainer Washer)

Clamp, Hose - Air Inlet
Elbow to Adapter

Tube, Exhaust - Spec A
Through E

Gasket, Exhaust Manifold -
Spec A Through E

Clamp, Exhaust - Left Side -
Spec A Through E

Clamp, Exhaust - Right Side -
Spec A Through E

Screw {1/4-20 x 1.10")
Pamp Mount ing

Screw {19-32 x 5/16")
Adapyar Mounting

Washer, Lock - Spring (#10)

Nut (5/16-24} - Carburetor
#Hounting

Washer, Lock -~ IT {5/18")

Manifold, Intake - Spec F
Through K
Standard Sets
Sets With Vacuum Regulator

Switch

#anifold, Exhaust ~- Spec F
Through K

Gasket, Exhaust Manifold -
Spec F Through K

Screw, Cap — Hex Head

(5/16-18 x 1") Spec F
Through K
Washer, Lock - Spring (5/16")

e

Spec F Through K

wWasher, Retainer - Spring
Grip - Breather Connection
Tube

Cover, Fuel Pump Hole - Gas
Only Sets

Hose, Regulator to Carburetor

Clamp, Hose

Vert

Regulator, Garretson

Bushing. Reducer (3/8" to 1/4

Elbow, 1/4°

Plug, Pipe (1/8%)

Nipple (1/4 x 17/8")

Nipple, Half

Wire, Choke Lock

Switch, Vacuum Regulator

Washer (#10)}, Choke Lock Wire

Nipple, Hex Pipe - Vacuum
Regulator Switch

Elbow (45°), Street - Vacuum
Regulator Switch



Fuel System
{Begin Spec L)




5

o (4 (K et

11

26

27
28

PART
NO.

1541483
154-2293
145-0438

142-06€5

142-0632
142-0642
502-0003
149-1592
800-0012

740-1004
1563-0114
153~-0017
153-0440
332-0527
815-0285

526-0062
800-0058

526-0030
740-1006
140-1344
140-1058
140-1216
140-1295
865-00 0

123-1264
123-1283
503-0769
149-1791

806-0009

149-0003
149-0045

Qry
USED

[y

el all el ot - N -1 E- MO b= b prd s N N b b gk ped

Y

Fuel §

(Begin
PART
DESCRIPTION
Gasket, Intake Manifold
Manifold, Intake

Gasket, Carburetor Mounting
Carburetor - Complete {See
Separate Page for Components)

Gasoline {Includes Mounting
Gasket)

Gas and Gas-Gasoline
{Includes Mounting Gasket
and Fuel Pipe)

Gas

Gas-Gasol ine
Connector, Inverted Male
Line, Fuel
Screw. Cap - Hex Head

(1/4-20 x 2-1/4")

Washer, Flat (M6)
Element and Cover
Bi-Metal, Choke
Housing and Screw, Choke
Terminal, Wire
Screw, Machine - Round Head

{#8-32 x 5/16")

Washer, Flat (#10 Screw}

Screw, Cap - Hex Head
(3/8-16 x 3")

washer, Flat {3/8" Screw)

Washer, Flat (M8)

Base, Air Cleaner

Clamp, Air Cleaner Mounting

Element, Air Cleaner

Cover, Air Cleaner

Nut, Wing (1/4-20)

Tube, Breather
Spec L Through N (3" Long)
Begin Spec P (3.75" Long)

Clamp, Breather Tube

Pump, Fuel! - Spec L Through P
{See Separate Page for
Components) (Includes
Mounting Gasket)

Screw, Counterbore Cap
{(1/4-20 x 1-1/4")

Gasket, Fuel Pump Mounting

Block, Spacer - Fuel Pump

stem

pec

REF

"NO.

29
30
31

32
a3

34
35
36
37

38

Viem

PART
NO.

502-0003
502-0002
815-0110

850-0030
149-1828

502-0002

502-0313
149-2203
821-0009

149-1531
518-0350

862~-0018%
148-0147
502-0053
8§00-0004
526-0063

149-0003
149-0136

148-0311
148-0107
505-1N017
505-0099
505-0038
505-0302
503-0315

503-0032
505-0057
143-0231
526-0008

148-0367
502-0082

QTY
USED

(R RN

et

N> bk ok ek ek ek e e Ll ] PO NI = -

[

PARY
DESCRIPTION

Corinector, Inverted Male -
Fuel Pump Outlet

Elbow, Inverted Male - Fuel
Pump Inlet

Screw, Machine - Fillister
Head (#10-22 x 7/8")

Washer, Lock - Spring (#10}

Pump, Fuel - Electric -
Spec R (E4)

Elbow, Inverted Male - 90° -
Spec R

Elbow, Hose - 90" - Spec R

Bracket, Fuel Pump - Spec R

Screw, Cap - Hex Head
(1/4-20 x 3/8") Spec R

Line, Fuel - Pump to
Carburetor - Spec R

Clamp, Insulates - Fuel Line
Begin Soec R

Nut, Hex {5/16-18) Spec R

Fipe, Fuel

Slbow, Street

Screw, Hex #ead (1/4-20 x 5/8

Washer, Flat - Copper
{1/4" Screw)

Gasket, Cover

Cover, Fuel Pump Hole - Gas
Sets Only ‘

Regulator, Garretson

Vent

Bushing, Reducer

Nipple

Elbow

Nipple, Half

Hose, Regulator to Carburetor
(172" 10 x 2 ft)

Clamp, Hose

Plug, Pipe

Wire, Choke Lock (Gas-
Gasoline Sets)

Washer, Flat (#10 Screw)
Gas-Gasoline Sets

Switch, Vacuum Regulator

Nipple



Fuel System
{Begin Spec P)




REF
NO.

N

W3 bW

PART
NO.

140-1499
821-0009

865~0020
140-1494
140-2522
140-1498
815-0470

145-0521
5090145
123-1284
146-0440

1540733
B0G-0035

850-G04%
£526-0115

800-0058

8500050

QTY
USED

1
2

P et ot [P N i

R g

LS IS

Fuel System
(Begin Spec ¥}
PART REF  PART
DESCRIPTION NO. NO.
Support, Cleaner - Air 20 154-2293
Screw, Cap - Hex Head - 21 154-2219

tocking {1/4-20 x 3/8"} 22 502-0313
Nut, Wing {1/4-20) 23 149-2711
Cover, Cleaner - Air 26 140-1495
Element, Cleany- - Air
Housing, Cleane¢~ - Air 28 526-0234
Screw, Machine - Binaer Head 29 503-0171

w/Nylon Patch 30 518-0004

(#10-32 x 1-1/2") 31 153-0509
Plate, Deflector - Air Cleaner
Seal, "0" Ring - Air Cleaner 32 821-0004
Tube, Breather
Carburetor, Gasoline {See 33 149-1828

Separate Page for Components)

{Inciudes Mounting Gasket) 34 502-0002
Gasket, Mounting - Carburetor 35 502-0313
Screw, Cap - Hex Head 36 149-2203

{5/18-18 x 2-1/2} 37 821-0009
washer, Lock - Spring (5/16")

Washer, Flat {11/32" 1D x 38 149-1531

11/16 00 x 1/16" Thkj
Screw, Cap - Hex Head 39 518-0350

(3/8-16 x 3" Lg) 40 862-0015

Washer, Lock - Spring (3/8")

Pk I bk b et b

—

PART
UESCRIPTION
Manifold, Intake

Gasket, Manifold - Intake

Eibow, Inlet - Carburetor

Line, Fuel

Tube, Inlet - Air {Blower
Housing to Air Cleaner)

Flat

Clamp, Hose

Clip. &nd - Rod

Bracket, Cable - Choke
{Includes Bushing)

Screw, Cap ~ Hex Head lLocking
{(#10-32 x 5/18")

Pump, Fuel - Electric
{Includes Terminals)

Elbow, Male -~ Inverted {90°)

Elbow, Hose — 90°

Bracket, Pump - Fuel

Screw, Cap Hex Head
{1/4-20 x 3,8")

Line, Fuel - Pump to
Carburetor

Clamp, Irc:lw»ed - Fuel

Hut, Hex (5/’10"18)

Line



Fuel Pump Components
(Spec A Through K}

REF

Py

QWER-IOWNL ) 0O put

PARTY
NO. NO.

149-1223

815-014¢8
B815-0147

149-009%
149-0095
149-0582
145-0672
149-053%2
149-0675

516-0113

[+
[l e R S K] ) §50 pnd et %g
Qo

PART
DESCRIPTION
Pump., Fuel
Body. Mot Soid Separately
Screw, Machine (#8-32 x T7/8")
Screw, Phillips - Self-Tapping
(#6-32 x 5/8"} Valve Retainer
*Valve and Cage
*Gasker, Valve
*Diaphragm Assembly
*Soring
Retainer, Valve Cage
*Spring
Pin, Rocker Arm

REF
NO.

11
12
13
14
15
16
17
18
19
20

PARY
NO.

149-0670
149-1148
149~1042
$03-0065
149-1044
149-0003
518-0129
149-0858
149-0528

Qry
USED

ok o ot b ok ND b b ok fob

PART
CESCRIPTION

Body. Not Sold Sepsrately
Link, Rocker Arm
Avm. Rocker
Lever, Primer
Seal, "O" Ring
Spring, Primer Lever
*Gasket, Pump Mounting
Ring, Retainer Primer Lever
*Gasket, Diaphragm - Lower Side
Kit, Repair (Includes Parts
Marked *}

* - Parts Included in 149-0526 Fua'l Pump Repair Kit.



Fuel Pump Components
(Spec L Through P)

REF  PART gy PART REF  PART Q1Y PART
NO. NO. USED DESCRIPTION HO. NO. UseED DESCRIPTION
149-1791 1 Pump, Fuel 11 1 Body, Not Sold Separately
1 1 Body. Not Sold Separately 12 149-0870 1 Link, Rocker Arm
2 815-0142 4 Screw, Machine (#8-32 x 7/8") 13 149-1148 1 Arm, Rocker
3 815-0147 2 Screw, Phillips - Self- 14 149-1042 1 l.ever, Primer
Tapping {#6-32 x 5/8") 15 509-0085 2 Seal, "O" Ring
Valve Retainer 16 149-1044 1 Spring, Primer Lever
4 149-00%6 2 */alve and Cage 17 149-0003 1 *Gasket, Pump Mounting
5 14%-0095 2  *Gasket, Valve 18 518-0129 1 Ring, Retainer - Frimer Lever
6 3149-0582 1 *Diaphragm Assembly 1S 149-0858 1  *Gasket, Diaphragm - Lower Sid
T 14%-0672 1  *Spring 20 149-0526 1 Kit, Repair (Includes Parts
8 149-0539 1 Retainer, Valve Cage Marked *) ‘
9 149-0675 i *Spring
10 516-C113 1 Pin, Rocker Arm

* - Parts Included in 149-0526 Fuel Pump Repai.r Kit.



REF

£ ped

PART
NO.

141-0900
141-0839
141-0708

141-0818
141-0771
141-0698

141-0793
141-0705
141-06861
141-0830
141-0811
141-0703
141-07062
141-0701
141-0700
141-0711

QrY
USED

i puck ek

F Ay

b ek bt ok b bk pd s pod o

Gaso]i?

PART
DESCRTPTION

Carburetor, Gasoline
Manual Choke
Electric Choke
Bow!l, Fuel
Plate, Choke
Eiectric Choke
Manual Choke
Screw and Washer, Choke and
Throttle Plate Mounting
Plate, Throttle
*Retainer, Seal
“~3eal, Rubber
*Valve Seat, Fuel
‘Washer, Fuel Valve Seat
*Shaft, Float
Float
"*Casket, Bowl to Body
Screw, Throttle Stop
Spring, Throttle Stop

REF  PART
NO. NO.

14 141-0713
15 141-0710
16 141-0077
17 141-0816

141-0742

141-0679
19 141-0699
20 141-0897
21 141-0203

22 141-070%
23 141-0799
24 141-0747

25 141i-0748

“}
©
ﬂ
(1]
=]

“n
o
b |
%
=
[ d
L]

QTY
USED

Pk pmed o frusd ok fok et pd b

— e

oy

PART
DESCRIPTION

Needle, Idle Adjusting
Spring, Idle Needle

“*Washer, Main Jet

Jet, Main (Adjustable)
Shaft, Choke
Manual Choke
Electric Choke
Washer, Manual Chike Units
Seal, Felt - Manual Choke
Retainer, Felt Seal - Manual
Choke
Shaft and Lever, Throttle
*Spring, Float
Kit, Repair (Includes Parts
Marked *)
Kit, Gasket {Incliudes Parts
Marked °)

* - Parts Included in 141-0747 Repair Kit.
' - Parts Included in 141-0748 Gasket Kit.



e 4

REF
NO.

(A

A"

PART
HO.

141-0847
141-0833
141-0281
141-G708
141-0741

141-0698
141-0706
141-0705
141-0661
141-0830
141-2611
141-0703
141-0702
141-0701
141-0700
141-D711

141-5713
141-0713

gas and Bas-Gasoline Zarburetor Components
{Spec A Thirough K)

QrY
USED

N e X

[SUR T ey

Sk ok b

N

PARY
DESCRIPTION

Carburetor (Spec A through
Serial Number B773234835
During Spec F also order
Number 502-0304 Elbow)

Gas-Gasoline
Gas
**Gasket, Carburetor Flange

Bowl, Fuel

Plate, Choke (Not Used on
Gas Only Units)

Screw and Washer, Choke and
Throttle Plate Mounting
(2 Used on Gas Only Units)

Plate. Throttle

*Retainer, Seal

**Seal, Rubber

*Valve Seat, Fuel {Not Used
on Gas Only Units)

*Washer, Fuel Valve Seat (Not
Used on Gas Only Units)

*Shaft, Float (Not Used om
Gas Only Units)

float (Not Used or Gas

Only Units)
**Gasket, Bow! to Body

Screw, Throttle Stop

Spring, Throttle Stop

Needie, Idle Adjusting

Gasoline and Gas Only Units
Gas-Gasoling Units

REF
NG.

15
16
17
18
19
20
21

22
24
25
P4
27

28
29

PART
NO.

141-0710
141-0710
141-0077
141-0712

141-0716
141-0747
141-0748

502-0304

141-0709
141-0733
141-0734
141-0736
141-0737

141-0738

141-0739
141-0799

Parts Included in 141-0747 Repsy

Pk gt PN gt ég

b

25

PaRT
DESCRIPTION

Spring. ldle Needle
Gasoline and Gas Only Unit:
Gas-Gasoline Units

**Washer, Main Jet

Jet. Main {Adjustable)

{Not Used on Gas Only Units

Shaft, Choke {Not Used on

Gas Only Units)
Kit., Repair {Includes Parts
Marked *)
Kit, Gasket {Includes Parts
Marked ")
£ibow, Carburetor Inlet (90°
Begin Serial Number
B773234836 During Spec F
Through Spec K

Shaft and Lever, Throttle

Spring, Main Gas Needle

Needle, Main Sas Adjusting

Nut, Bowl - Gas Only Units

Plug. Pipe (1/8") - Gas Only

Units
Screw {#10-32) - Gas Only
Units
Washer, Ga:z Only Units
*Spring, Float (Not Used on

Sl

Gas Oniy Carburetors)

Kit

Parts Included in 141-0748 Gasket Xt



Gasoliine Carburetor Components
(Begin Spec L)

REF  PART Qry FART REF  PART Qry PARYT
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
142-0G665 )1 Carburetor (Includes i9 142-0369 1 Fly, Throttle
Mount ing Gasket) 20 142-0368 1  *Shaft, Throttle
1450438 1 *+Gasket. Carburetor Mounting 21 142-037¢ 1 Nut and Jet, Nozzle
1 Screw, Fillister Head 22 505-C00% 1 Plug, Inlet
815-0103 i #10-24 x 1/2* 23 142-0343 2 Bushing, Throttle Shaft
’15-010% 2 £10-24 x 5/8" 24 870-0053 1 Nut, Hex {(#10-22)
2 81f (09% 2 *Screw, Fillister Head 25 813-0103 1 Screw, Machine - Round Head
(#4-40 x 3/16") (#10-32 x 3/4")
3 142-0037 1 Flv, Choke 26 1 Body, Lower (Not Scoid
4 142-0205 1 Sleeve, Choke (Cover) Separately)
5 142-0183 1 Shafr, Choke 27 142-0042 1 Needle {Includes Parts
6 142-003» 1 *Shafr. Float Marked °)
7 142-0031 1 *+Gasket. Body 28 142-0046 1 Retainer, Main Adjusting
8 Gasket Needle
148-3017 1 *+Float Valve Seat 29 142-0206 1 “*Packing., Main Adjusting
148-0603 1 *+Needle Needle
¢ 142-0459 i *Valve and Seat {Includes Seat. 30 142-0045 1 ‘Retainer, Main Adjusting
¥alve and Gasket) Needle Packing
0 1420032 1 *+Gasket. Kozzle 31 142-0041 1 **Needle. Main Adjusting
11 142-0604 i Nozzle 32 516-0027 i *Pin, Main Adjusting Needle
12 142-0361 1 float and Levar 33 142-0227 1 Pir, Choke Stop
13 1A5-0008 1 tever, Idle Stop 34 142-0602 1 Kit, Repair - Carburetor
14 142-0pag i *Needle, Idie Adjusting {Includes Parts Marked *)
15 142-Q282 i Spring. Idle Needie 35 142-0033 1 *Kit, Gasket - Carburetor
16 142-9025 1 Spring. Throttle Stop (Includes Parts Marked +)
17 B12-Q0B63 1 *Screw, Machine - Round Hgad
(#6-32 x 1/2"}
18 BiS-0072 2 *Screw. Machine - Oval Head * - parts Included in 142-0802 Carburetor Repair Kit.
{%4~-4C » 1/4") + - Parts Included in 142-0033 Carburetor Gasket Kit.

* - Parts Included in 142-0042 Needle Assembly.



REF
MO,

ot

o n & (AR, ]

=N« RE

10

11
12

PART
NO.

142-067%C

145-0438
813-0103

145-0008
142-0035

812-0063

870-0053

815-0103
815-0109
505-0008
142-0205
142-0031

142-0343
142-0368

USED

ot

ot it N

N

Gas Carbureter 30: onents

(B2gin Spec

DESCRIPTION

Carburetc- - Complete
{Includes Mount ing Gasket)
*Gasket, Carburetor Mounting
Screw, Machine - Round Head
(#10-32 x 3/4")
Lever, Idle Stop
Spring, Throttle Stop
Adjusting Screw
Screw, Machine - Round Head
(#6-32 x 1/2")
Nut, Hex (#10-32)
Screw, Machine - Fillister
Head
#10-24 x 1/2°
#10-24 x 5/38"
Plug, Pipe - 1/8"
Sleeve, Choke (Cover)
*Gaskay, Cover to Body
Bedy, Carburetor (Not Sold
Separately
Bushing, Throttle Shaft
3haft Assembly, Throttle

REF  PART
NO. NO.

13 815-0072

14 142-0369
15 148-0017
16 142-0015
17 502-0034
18 149-0030
19 £02-0732
21 %38-0091
21 142-0040
22 142-0282
23 143-0126
24 148-0131
25 148-0010

26 812-0088
27 812-0125
28 142-0033

QTY
USED

N

b b b pd et b b ok ek b b ek

PART
DESCRIPTION

Screw, Machine - Oval Head
(#4-40 x 1/4")

Fly, Throttle

*Gasket, Plug

Plug, Body

Elbow, Idle Line to Adapter

Line, Idle

Elbow, Adapter

Gasket, Adapter Mounting

Needle, Idls Adjusting

Spring, Idle Adjusting Need!

Adapter, Carburetor

Screw, Adapter Adjusting

Spring, Adapter Adjusting
Screw

Screw, Machine - Round Head
(#8-32 x 1-3/4")

Screw, Machine ~ Round Head
(#12-24 x 1/2%)

Kit, Gasket - Carburetor
{Includes Parts Marked *)

* - Parts Irncluded in 142-0033 Gasket Yit.



REF
NO.

W N

WW~ MU

PART
NO.

142-0642

145-0438

815-0103
815-0109
142-00317
815-0091

142-0183
505-0008
142-0205
142-0039
142-0031
148-0017
142-0049
142-0361
142-0604
142-0032

142-G369
142-0343
815-0072

142-0368
142-0370
142-0042
142-0046

142-0206

b fh et ek ek NG P ek b e b R R N e

PO A3 et

Pod pk s

Ges-Basoline Carburetor Componeéents
(Begin Spec L)

DESCRIPTION

Carburetor - Complete
(Includes Mounting Gaskets)
+*Gasket, Carburetor Mounting

Screw, Machine - Fillister

Head
#10-24 x 1/2"
#10-24 x 5/8"

Fly, Choke

*Screw, Machine - Fillister
Head (#4-40 x 3/16")

Shaft Assembly, Choke

Pluy, Pipe (1/8")

Sleeve Assembly, Choke (Cover)
*Shaft, Float A
+Gasket, Body to Sleeve

+*Gasket
*Valve and Seat Assembly

Float and Lever

Nozzle
+Gasket, Nozzle

Body Assembly (Lowgr) -

Not Sold Separately

Fly. Throttle

Bushing, Throttle Shaft
*Screw, Machine - Oval Head

{(#4-40 x 3/16")
*Shaft, Throttle
Hut and Jet, Nozzle
Needle Assembly (Includes
Parts Marked °)
‘Retainer. Main Adjusting
Needle
**pPacking, Main Adjusting
Needle

- S

P
2
N
=

REF
NO.

23

24
25
26
27
28

29
30

31

43

PART
NO.

142-0045

142-0041
518-0027
142-0040
142-0282
813-0102

870-0053
812-0063

142-0035

145-0008
502-0034
149-0030
502-0732
509-0091
148-0126
148-0131
148-0010

812-0088
812-0125
142~0602

142-0033

Qry
USED

Jd pmd pod ek b b fod Jaad o [ENTPETY fok ek A ek [y

-

PART
DESCRIPTION

‘Retainer, Main Adjusting
Needle Package
“*Needle, Main Adjusting
"Pin, Main Adjusting Needle
*Needle, Idle Adjusting
Spring, Idle Adjusting Needle
Screw, Machine - Round Head
(#10~-32 x 5/8")
Nut, Hex (#10-32)
*Screw, Machine - Round Head
(#6-32 x 1/2")
Spring, Throttle Stop
Adjusting Screw
Lever, Throttle Stop
Elbow, Idle Line to Adapter
Line, Idler ’
Elbow, Adapter
Gasket, Adapter Mounting
Adapter, Gas
Screw, Adapter Adjusting
Spring, Adapter Adjusting
Screw
Screw, Machine - Round Head
(#8-32 x 1-3/4")
Screw, Machine - Round Head
(#12-24 x 1/2")
Kit, Repair - Carburetor
(Includes Parts Marked *)
*Kit, Gasket ~ Carburetor
{Includes Parts Marked +)

* - Parts Included in 142-0602 Repair Kit.
+ -~ Parts Included in 142-0033 Gasket Kit.
- Parts Included in 142-0042 Needle Assembly.



T

REF
NO.

W -3 O &N

PART
NO.

146-0440

146-0417
146-0418
146-0322
146-0326
146-0325
146-0329
146-0343
1460420
146-0335

QY
USED

1

R T e e e

Carburetor Com
Gascline -
(Spec R)

PART
DESCRIPTION

Carburetor, Cowplete
{Includes Mounting Gasket)
-~ Begin Spec R

Kit, Choke - Shuft
Shaft, Throttle

*Kit, Screw and Plug

*Kit, Gasket

Kit, Float

*Kit, Vaive and Seat

Jet, Power

Jet, Idle

*Needle, Adjusting — Idle

REF
NO.

10

PART
NO.

146-0331

1540733
145-0438
146-03%6

Qty
USED

P ped N bt

PART
DESCRIPTION

*Spring, Needle - ldle
Adjusting
Intake, Air {Not Sold
Separately)

Body {(Not Sold Separately)
*Gasket, Mounting - Carbure
*Gasket, Mounting — Carbure

Kit, Repair (Includes Part

Marked *)

* - Parts Included in 146-0356 Repair Kit.



REF
NO.

B =t

(=] W

PART
NO.

153-0509
153-0440

153-0017
153-0114
821-0004

815-0110

QY
USED

1

NS ook ek

Electric Choke
Begin Spec P

PART
DESCRIPTION

Bracket, Choke

Housing, Choke {Includes
¥asher and Screw)

lement, Bimetal

Cover (12 Volt)

Screw, Cap ~ Hex Head Locking
{#10-32 x 5/16")

Screw, Machine - Fillister
Head (#10-32 x 7/8")

REF
- ND.

7
8
9
10
11
12

13

PART
NO.

850-0030
518-0387
146-0241
153-05611
526-0062
815-0285

332-0527

QrY
USED

PO B b o ot ek

[

PART
DESCRIPTION

washer, Lock - Spring (#10)
Ring. Retaining

Shaft, Choke

Link, Choke

wWasher Flat - Special
Screw, Machine - Round Head
W/ET (#8-32 x 5/16")
Terminal, Cover - Choke



Therao-Magnetic Choke
{Spec AgThrough F)

REF
RO.

DO WN -

PART
NO.

1530385
153-0386
153-0389
153-0391
153-0395
307-1203
153-0392
153-0387
153-0330
526-0018
870-0134
153-0399
1530400
518-0129
332-0876

336-1550
3351549

ot gk ek pek et NS ek et Sk ek ek Pk ek bk et ek gg
4

PARY
DESCRIPTION

Plate, Mounting
Body
Cover
Core, Solenoid
Armature
Coil, Solenoid
Frame, Solencid
Spring
Lever, Thermostat
Washer, Flat (1/4" Screw)
Palnut {1/4-20}
insulator
Heater
Ring, Retaining
Terminal, Ground
Lead, Choke
Choke to Ground
Choke Solenoid Ground

REF
NO.

17
18
18
20
21
22
23
24

25
26

PART
NO.

815~0161
813-0107
850-0030
526-0008
812-0076
854~0007
864-0002
526-0002

854-0017
153-042%

AR SR 4 [

N

b gt ok

FART
DESCRIPTION

Screw (10-32 x 7/8") -
Plate Mounting
Screw (10-32 x 1-1/4"), Round
Head - Choke Adjustment
Washer, Lock (#10)
Washer, Flat (#10)
Screw (8-32 x 5/16")
Round Head - Cover Mounting
Screw (B8~32 x 5/16")
Round Head - Cover Mounting
Nut (5/16-18), Jam - Choke
Coil
Washer, Flrt (#8)
Washer, St.keproof IT (#8)
Kit, Choke Replacement
(Include:: Complete Choke -
Less Leads)



REF
NO.

1

AW ~

3

10

PART
NO.

150-0430
150-1031
150-0668
150-0425
150-1354
15¢-0376
516-0039

150-0666
516-0085

Qry
USED

[

sk

bk gt ek ek

b ok

ey

Vacuum Speed Booster
(Spec A Through F)

PART

DESCRIPTION

Bracker, Spring to Governor
Link
*Kit, Diaphragm Replacement
(Includes Gaskets)
*Gask=t, Diaphragm Plate
*Gasket, Boostsr to Manifold
*Spring, Internal
*8racket. Internal Spring
Adjustment
*Pin, Cotter {3/32 x 5/8"}
Adjusting Bracket
*olate. Diaphragm
*fin (3/32 x 3/4%) -
Diaphragm Lever Pivot
*Housing, Vacuum Booster
{Not Sold Separately)

b

150-0471
813-0111

853-0008
815-0148
150-1332
526-0196
150-1030

it N et B N LV

Parts Included in
Replacement Kif.

PART
DESCRIPTION

*Cover, Vacuum Booster Housing
{Not Sold Separately).
*Spring, External
Screw {10-32 x 2-1/4")
Booster Mounting
Washer, Lock - ET (#10)
*Screw (8-32 x 7/8%)
Shield, Heat
Washer, Flat (#10)
Kit, Vacuum Speed Booster
Replacement (Includes Parts
Marked *)

150-1030 Vacuum Speed Booster



REF
NO.

1

@ -3 N k(o

PART
NO.

160-113%

160-0150
16G-0075
150-0002
312-0069
160-1040
160-0723
160-0428

160-0349

160-1041
802-0035

850-0040
160-0930
526-0214
160-0931
8122077

815-0285

166-0541

167-1537
167-1595

QryY
USED

b
1
1
1
1
1
1

(2] N imk N et N N bt pok

PART
DESCRIPTION

Box, Breaker (Includes Parts
Marked *}
*Gasket. Breaker Box Cover
*Cam, Point Gap Adjusting
#*Point Set, Brezker
#*Condenser, Breaker Points
*Gasket, Breaker Box Mounting
*P lunger
*3trap, Point Set to Termina)
B8lock
*Block and Terminal
*Bushing. Breaker Box (Bottom)
*Screw, Socket Head (1/4-20
x 7/8%}
*Washer, Lock - Spring {1/4")
*Cover, Breaker Box
*Washer. Flat (1/4")
*Guide, Plunger
*Screw, Round Head
(#8-32 x 3/8")
*Screw, Round Head - With
Shakeproof Washer
(#8-32 x 5/16"}
Clamp, Coil - Spec A Through C
Cable, Spark Plug - Right Side
Spec A Through C
Spec D Through

REF
NO.

20
21
22
23
24
25
26
27
28
29
30
31

32
33

PART
NO.

166-C772
167-1602

167-0241
166-0588

cAn_nnnt
SUOTUVVL

1603836
16F 1563
312-0027
166-0519
167-0067
167-0064
336-1899

850-2005
166-0554

NN

DSBS

PART
DESCRIPTION

Coil, Ignition (T1)

Cable, Spark Plug

Plug, Spark

Clamp, Coil - Begin Spec D

Grommet - Ignition Coil Cov
- Spec A Through C

Kit, Ignition Tune-Up
{Includes Parts Marked #)

Cover, Ignition Coil - Spec
A Through C

Condenser - .5 MFD - Coil
Suppression (C1)

Bracket, Timing - Vacu-Flo
Cooled Sets

Shield, Spark Plug (Include
Clamp) Spec A Through C

Clamp, Shield - Spec A
Through C

Leacd -~ Shielded

Washer, Lock - Spring {M5)

Nut, Hex - Special

# - Parts Included in 160-0836 Ignition Tune Up Ki
¥ - Parts Included in 160-1135 Breaker Box.



REF
[

[- RN - iy 3 WA

PART
NO.

166-0772
1660588
8210004

8700131
312-0017
167-1602
1600558
160-1303

160-1150

i7

Ignition
{Begin Spec L)

PARY
DESCRIPTION

Coil, ignition (71)

Clamp, Coil

Screw, Cap - Hex Washzr Head
{#10-32 x 5/18"}

Nut, Hex - With ET {#10-32)

Condenser {Cl)

Cable, Spark Plug

Nippls. Spark Plug Cable

Box, Breaker (See Separate
Page for Components)
{Includes Mounting Gasket)

Gusket, Breaker Box Mounting

REF
RO .

10
11
12

13
14
15

16
17

PART
NO.

336-2378
160-1151
167-0297
167-0263
166-0554
850-2005
802-0034

850-0038
166-0741

@y
USED

=t b

8 N NN N R

PART
DESCRIPTION

tsad, Coil to Breaker Points
Piunger, Broaker Points
?lug, Spark
Spec L Thorugh N
Begin Spec P
Mut, Hex (Metric)
Washer, Lock - Spring (M5)
Screw, Cap - Socket Head
{1/4-20 x 3/4")
Washer, Lock - Spring (1/4")
Bracket, Coil - Ignition -
Begin Spec P



REF
ND.

-3 [ AR A .

PART
NO.

160-1303

B802-0022

5090065
526-0008
160-128%
815-0358

336-2378
312-C246

Qry
USED

1

ot

P bed b gt b

Breaker Box Components

(Begin Spec L)

PART
DESCRIPTION

Bux. Breaker - Covi:lete
{Includes #lunger and
Parts Marled *)

*Screw, Cap — Hex Socket
(#10-24 x 1-1/2")

*Retaine~ (0" Ring)

*washer, Flat (#10 Screw)

*Covar, Breaker Box

*Screw Cap [#%-32 x 5/16")
Slotted

Lead, Brealer Box to Coil

*Condenser

REF
NO.

8

g
10
11
12
13

PART
NC.

802-0034

850-0040
160-1183
160-1219
160-1368
160-1311

QY
USED

e e NN

PARY
DESCRIPTION

*Screw, Cap (1/4-20 x 3/4"}
Socket Head
*Washer, Lock (1/4")
*Point Set, Breaker
*Base, Breaker
*Gasket, Breaker Box
Kit, Ignition Tune-Up
{Includes Points and
Condenser)

* -~ Parts Incliuded in 160-1303 Breaker Box.



Air Housing
{Spec A Through K)

REF  PART QY PART REF  PART Qry PART
MO ND. USED GESCRIPY I RO. NO. USED DESCRIPTION
1 309-0077 1 Switch, High Temperature ($4} i3 503-0391 i Hose, Oi) Drain -~ Early Models
2 811-7061 2 Screw. Machine - Hex Head 14 122-0345 i Hose, 0il Drain - Late Models
{#6-32 % 3/8") 15 134-0599 i Tiip, Cylinder Air Housing
3 860-0005 2 Nut. Hex (#6-32) 16 508-01682 1 Grommet, Rubber
4  856-0001 4 Washer, Lock - EIT (#6} 17 517-0035 H Plug, Dot Button {1-1/186°
5 508-0056 2 Washer, Fiber Hole! Vacu-Flo GCooled Units
6 S08-0031 1 Grommet. Rubber i8 Scrotl, Blower Housing
T 3361252 i Lezd - Switch 134-3051 1 Sets Without Rope Sheave
8 160-0144 1 S*oan, Topper - Switch Hoie {Includes Parts
9 132-2141 : Kousing, Cylinder Afr - Left Marked *}
“ide 134-2129 1 Szts With Rope Sheave Hole
10 Housing, Blower - Praessure 19 517-0021 2 Plug, Dot Button (1/8" Hole)
Cooled Units 20 134-3013 1 *Guard, Outlet
134-207¢ 1 Spec A Through C 21 815-0421 4 *Screw. Tapping - Hex Head
134-2558 1 Spec D Through K with External Toorh
i1 Housing, Blower - Vacu-Flo Lockwasher (#10-16 x 1/2")
foonled Units
134-2127 1 Spec A Through C
134-28€0 H Spec D Throuan K * - Parts Included in 134-3051 Blower Housing Scroll.
12 134-2142 1 Housing, Cylinds  Air -

[+ I WP 1R P



REF
NO.

1

PARY
NO.

134-3788
134-3899

134-2489
134-3580

134-2490
134-3579
134-2487

QrY
USED

[

Pt pod pt

Air Housin
(Standard

)

(Begin Spec L}

PARY
DESCRIPTION

Housing, Blower
Spec L Through N
Begin Spec P
Housing, Cylinder Air - Left
Side
Spec L Through M
ﬁz;in Spec P
Housing, Cylinder Air - Right
Side
Spec L Through N
Begin Spec P
Baffle, Blower Housing -
Left Side

REF
NO.
5
6
7
8
9

10
i1

FART
NO.

134-2484
815-0474

870-0107
821-Co10

815-0261
815-0261
815-0370

QY
USED

4
4
2
1

™

PART
DESCRIPTINN

Baffle, Blowaer Housing -
Right Side

Screw, 5elf-Tapping - Round
Head (1/4-20 x 1/2")

Nul, Speed (#14)

Screw, Self Locking - Hex
Head {1/4-20 x 1/2")
Screw, Self Tapping - Hex
Head (1/4-20 x 1/2")
Screw, Self Tapping - Hex
Head (1/4-20 x 1/2%)

Screw, Self Tapping ~ Hex
Head (1/4-20 x 1/2")



Air Housing
(Mith Vacu-Flo Cooling)
(Spec L Through N)

REF  PART QrY PART REF  PART QrY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 134-3039 1 Housing., Blower 11 821-0008 4 Screw, Cap — Hex Washer Head
2 134-2141 1 Housing, Cylinder Air - (1/4-20 x 5/18")
Left Side 12 521-0010 3 Screw, Cap - Hex Washer Head
3 134-2142 1 Housing, Cylinder Air - {1/4-20 x 1/2")
Right Side 13 815-9337 1 Screw, Tapping — Hex Washer
4 Scroll, Blower Housing Head (1/4-20 x 3/4")
134-3061 1 Standard (Includes Parts 14 309-0077 1 Switch, High Temperature (S4)
Marked #) 15 815-0472 2 Screw, Machine - Hex Head
134-2528 1 Use with High Temperature {#%6-32 x 3/8")
Switch 16 856-0001 4 wWasher, Lock - EIT (#6)
5 815-0261 4 Screw, Tapping —~ Hex Washer 17 860-0005 2 Nut, Hex (#6-32)
Head (1/4-20 x 1/2"} 18 508-0056 2 Washer, Fiber
6 S517-0035 1 Button, Dot - Timing Hele 19 508-0031 1 Grommet, Rubber
{1-1/16" Hole) 20 160-0144 1 Strap, Copper
7 $517-0021 2 Button, Dot - Scroill 21 336-5094 1 Lead -~ Switch
' {(5/18" Hole) 22 332-05586 i Connector -~ High Temperature
8 166-0519 1 Bracket, Timing Switch
9 134-3013 1  &Guard, Scroll OQutiet
10 815-0421 4 #Screw, Tapping ~ Hex Head

(#10-18 x 1/2")

# - Parts Included in 134-3051 Blower Housing Assembly.



REF  PART

[$4] » [AN SR

[N

10

»0.
134-4095
3090077
134-3617

134-3618

134-2751
134~3381
134~2749
134-3119
134-27417
134~2763
134-4316
821-0010

821-0010

qQry
USED

T

& B b e L ) i

Air Housing
(With Yacu-Flo Cooling)
(Begin Spec P)

PART
DESCRIPTION

Housing, 8lower
Switch, High Temperzture (S4)
Housing, Cylinder Air -
Loft Side
Housing, Cylinder Air -
Right Side
Scroll, Blower Housing
Standerd {Includes Parts
Marked *)
Use with High Temperature
Switch
Key 9
Cowver, Scroll
Backplate, 5Scroll
Suard, Scroll
&  jfesh
Wire — Key 9
Screw, Self-locking - Hex
Head {1/4-20 x 1/2")
Screw, Self-Locking — Hex
Hiead (1/4-20 x 1/2%)

REF
MNO.

11
12
13

14
18
16
17
18
19
20
21
22
23

PARY
NO.

821-0010
821-0009
815-02¢1

134-2762
818-0175
815-0472
860-0005
856-0001
508-0056
508-0031
336-5094
1600144
332-1658

QY

:

Pt b b pmk N B R N D WS ~n w [+,

PART
DESCRIPTION

Screw, Cap - Hex Washer He
{1/4-20 = 3/8")
Screw, Ssif-Locking - Hex
Head (1/4-20 x 3/8%)
Screw, Tapping - Hex Head
{1/4-20 x 7/16")
*Strap, Scroll Guard
*Rivet, Scroll Guard
Screw, Hex Head (#6-32 x 3,
Nut, Hex (#6-32)
Washer, tock - EIT (#6)
Washer, Flat (Fiber)
Grommet, Rubber
Lead - High Temperature Sw
Strap, Copper
Connector - High Temparatuw
Switch

* - Parts Includad in 134-2761 Blower Housing Scrq



Exhaust
(Begin Spec L)

REF  PARY QTY PARY REF  PARY Qry PART
NO. NO. USED DESCRIPTION NC. NO. USED DESCRIPTION
1 154-2082 1 Manifold, Exhaust {Iincludes 10 526-01iS 4 *Washer, Fliat (5/16" Screw)
Parts Marked *) 11 Muffler
2 15&4-2747 2 Gaskes, Exhaust Manifold 155-00177 1 Standard
3 B800-0512 4 Screw. Cap - Hex Head 155-0360 1 Crivical
{5/16-18 x 1™} 12 154-2145 1 Flange, Exhaust
4 850-0045 4 Washer, Lock - Spring {5/1i6"} 13 505-0036 1 Reducer, Coupling
$ 154-2081 1 *Cap, Extpust Manifold (1-1/4" x i-1/2")
6 154-2061 I *Gasket, Exhaust Manifold Cap 14 155-2355-03 1 Tubing, Flex
T 800-0028 4 *Screw, Cap — Hex Head 18 505-0031 1 Coupling {1-1/2%}
{5/16-18 x 1") 16 154-2800 1 Gasket, Flangs - Exhaust
8 850-0045 4 *wWasher, Lock - Spring (5/i8")
9 862-0015 4 *Nut, Hex (5/16-18)

* - Parts Included in the 154-2082 Exhaust Manifold.



Generator
(Spec A Through C)




REF
NO.

1

GO~ Y N & DO

11
12

13
14
18
16

PART
NO.

201-1908
201-2330
201-1903
201-1913
201-17086

201-1914 -

232-2108
515-0006
510-0047
2320596
520-0733
2201476

336-1891
336-1890

336-0186
212-0359

212-0360
231-01%0
815-0359

214-0095
214-0096
212-1232
312-0017

QTY
USED

d b ed o fad ok ek b Bk fd b ek

b

Generator

{Spec A Through C)

PART
DESCRIPTION

Rotor Assembly. Wound
Key
Key
Key
Key
‘Key
Key .

Hub, Drive

Key, Rotor to Crankshaft

Bearing (Ball), Rotor

Clip, Bearing Stop

Stud, Rotor Through

Stator, Wound

Lead, Brush
Blade Type Terminals (9")
Blade Type and Round Type

Terminal (4")

Ground, Jumper {3-1/2")

Block, Brush
Bottom and Right Side

Positions
Top and Left Side Positions
Adapter, Generator to Engine
Screw, Tapping - Hex Washer
Head (#10-32 x 7/8"%)

Brush, Commutator

Brush, Collector Ring

Spring, Brush

Condenser (.5 Micro farad)

o ~3 U PN

REF
NO.

17
18
19
20
21
22

PART
NO.

312-0088
232-2107
234-0362
211-0187
520-0730
516-0182

232-2109
203-0151

. 204-0110

520-0737
104-0091

205-00%0
518-0007
870-0203
850-0055
852-0015

850-0045
526-01156
815-0441
850~-0040

338-0592
338-059:

eTY
USED

O B s W

(RS <N - Lo R e e a BN B

[RFIE VY

PART
DESCRIPTION

Condenser {.1 Micro farad)
Cover, Generator Fan
Wrapper, End Bell
Bell, End
Stud, Generator Through
Pin (Roll), Generator Frame
{(i/4 x 3/4")
Support, Generator
Commutator
Ring, Collector
tud {3/8-24 x 2%) Adapter
Mount ing
Nut, Hex - Special - Adapte
Mounting
Fan, Generator
Key, Drive Hub
Nut, Hex (7/16-20)
Washer, Lock ~ Spring {(7/16
Nut, Hex (5/16-18) -
Generator Through Stud
washer, Lock - Spring {5/16
Washer, Flat {5/16" Screw)
Screw, Tapping — Hex dHead
(1/4-20 x 1~1/2"}
Washer, tock ~ Spring (1/4"
Harness, Wiring
Key 2.5
Key 4,6,7.8



Generator
(Begin Spec D)

SERN
\ " \\\
QO :\‘\\

IR



REF
NO.

- R S AR S

11

12
13
14
1%
16
¥

PART
NC.

201-1909
201-2510

201-1905
201-2506

201-2329
20:-2518

201-1915
201-2507

201-1903
201-2503

201-1913
201-2512

201-1918
201-2513

201-3i3914
201-2508
232-2316
5150006
510-0047
232-0596
5200733
220-1816

336-1891
A36-1890

336-0186
212-0359

212-0360
231-0164

304-0015
214-3085
234-0096
212-1232
3040706
357-0020

QY
USED

ottt ok

et

o i

R R

P,

L%

-
NND BN N 8 i

Generator

(Begin Spesc D)

PART
DESCRIPTION

Rotor. Wound {Includes
Commutator and Collector
Ring}

Ke‘f 2
Gpec D Through X
Begin Spec L

Key 2
Spec B Through K
Begin Spec i

Key 3
Spec D Throwugh X
Begin Spec L

Key 4
Spec O Through K
degin Spec L

Key 5
Spec U Through K
Begin Spec L

Key 6
Spec 0 Through K
Begin Spec L

Key ¥
Spec D Through K
Begin 3Spec L

Key 8
Spec D Through K
Begin Spec t

Hudp, Drive

Key, Rotor to Crankshaft
Buer ing (Ball}. Rotor
Ciip. Bearing Svop
Stud. Rotor Through
Stator, Wound
Lead, Brush
Blade Type flerminals (9°)
Blade Type and Round Type
Terminal (&™)
Jumper. Ground (3-1/2")
Block. Brush
Bottom and Right Sid=2
Positions

Top and Left Side Pogitions

Adapter. Generator to Engine
(Includes Alignment Pins)

wWasher, Centering Resistor

Srush, Commutator

8rush, Collector

Spring. Brush

@racket, Resistor Mountirg

{)iode

REF
NO.

18

19
20

42
43

44
45

47

PARY
NO.

232-2107
234-0362

211-0187
211-0364

338-0642
338-0246

335 -064%
338-0947
$16-0182

232-2321

203-0153
203-0182
204-0110
800-0044

353-0047
205-9080
516-0007
812-0118

850-0030
860-0011
8§15-0259

850-0045
526-0118
862-0015
850~0055
870-0203
850-0040
815-0441

500-0050

850-0050
800-0051

850-0050
526-0030
516-0196
4G2-0475

QrY
USED

s

ot

£n vor yrs prob

(5 ot ot ok et

}

& N RO st s 35 b b

8 NN LU

PARY
DESCRIPYION

Cover, Generator Fan
Wrapper, End Bell
Bail, End
Spec U Through K
Begin Spec L {Includes
Alignment Pins)
Harness, Wiring
Key 1.2.6
Spec D Through K
Begin Spec L
Xey 3,4,6.7.8
Spec U Through K
Begin Spec L
Pin, Roll ~ Generator Frame
[1/4 x 3/47)
Support, Generator - Spec
D Through K
Commutator
Key 1
Key 2 through 8
Collector Ring
Screw, Cap -~ Her Head
{5/16-18 « 7-1/2")
Resistor . Tapped (R2)
Fan, Generator
Key. Drive Hub
Screw, Machine - Round Head
{#10-24 x 5"}
Washer Lock - Spring (#10)
Nut, Hex (#1G-24)
Screw, Tapping - Hex Washer
Head (#10-32 x 7/8%)
Washer, Lock - Spring (5/16'
Washer, Flat {5/16" Screw)
Nut, Hex (5/16-18)
washer, Lock - Spring (7/16'
Nut, Hex (7/16-20})
Washer, Lock - Spring {1/4"]
Screw, Tapping - Hex Washer
Head (1/4-20 x 1-1/2%)
Screw, Cap - Hex Head
{3/8-16 x 1")
Washar, Lock - Spring {3/8"
Screw, Cap - Hex Head
{3/8-16 x 1-1/4")}
Washer., Lock - Spring {3/8"
Washer, Flat (3/8" Screw)
Pin, Alignment
Support, Generator - Begin
Spec P



Gensrator
Begin Spec R




s

@®W I WwN

15
16
17
18
19
20

21

52

il

201-2506
201-25G3
201-2512
201-2513

201-2517
232-2316
515-0006
510-0047
2320596
520-0733
220-1818

336-1891
336-1830

336-0186
304-0706
231-0164

304-0615

212-0352
212-0353
212-0345
212-0361
214-0095
214-00%6
212-1232
232-2107
234-0362

211-0364
211-0365

338-0946

338-0947
338-0948

Q7Y
USED

E- Y Pk et b o ok et ek Pt

[l ]

b ped 1) OO B ek ok ok b [\

b b

b e ok ek ek ik

Generator

Begin Spec R

PART
DESCRIPTION

Rotor, Wound {Includes
Commutator and Collector
Ring)

Key 2
Code FP
Key 5
Code FJ and 3CR
Key 6
Code FC
Key 7
Code FG
Key 9
Code FR

Hub, Drive

Key. Rotor to Crankshaft

Bearing (Ball}), Rotor

Clip, Stop - Bearing

Stud, Rotor Through

Stator., Wound

Lead, Brush

Blade Type Terminals (9"}
Blade Type and Round Type
Terminal (4")

Jumper, Ground {3-1/2")

Bracket, Mounting — Resistor

Adapter, Generator to Engine
{Includes 4 Alignment Pins)

Washer, Resistor - Centering

Block, Brush

Bottom
Left Side
Right Side
Top

Brush, Commutator

Brush, Callector

Spring, Brush

Cover, Fan - Generator

Wropper, Bel! - End

Bell, End (I:zludes 4
Alignment Pius)

5 Amp Battery Charger

10 Amp Battery Charger
Key 2 - 50 Hz ~ Code FP
Key 5 ~ 60 Hz - Code FJ
Key 9 - 50 Hz - Code FR
Key 6 - 60 Hz - Code FC
Key 7 - 60 Hz - Code FG
Key 5 - 60 Hz - Code 3CR

REF
NO.

22

23
24
25
26

27

41

42
46

47
48
49
50

PART
NO.

516-0182

402-0475
203-0152
204-0110
800-0044

353~0071
3563-0072
205-0090
515-0C07
812-0118

815-0359

871-0010
853-0008
526-0049
815-0341

862-001¢%
850-0055
870--0203
850-0040

815-0441
812-0156
800~-0050

850-0050
516-0196

850-0030
860-0011
740-1006
526~0115

Qry
USED

I et i PO

b otk jed B

17

NS [ YOI S N N S

R e

PART
DESCRIPTION

Pin, Roll - Generator Frame
(1/4 x 3/4")
Support, Generator
Commutator
Ring, Collector
Screw, Cap - Hex Head
{5/16-18 x T-1/2")
Resistor, Fixed
5 Amp Battery Charger
10 Amp Battery Charger
Fan, Generator ‘
Key, Hub - Drive
Screw, Machine -~ Round Head
(#10-24 x 5")
Screw, Tapping ~ Hex Head
(#10-32 x 7/8" Lg)
Nut, Hex - Brass (#10-32)
Washer, Lock - External (#1
Washer, Flat - Braes (#10)
Screw, Machine - Hex Head
Brass (#10-32 x 1")
Nut, Hex (5/16-18)
Washer, Lock - Spring (7/16
Nut, Hex {7/16-20)
washer, Lock - Spring (1/4"
Screw (1/4-20 x 1-1/2%)
Hex Head, Tapping - 5 Amp
Battery Charger
Round Head - 10 Amp Batte
Charger ‘
Screw, Cap ~ Hex Head
{(3/8-16 x 1")
Washer, Lock -~ Spring (3/8"
Pin, Alignment (.249 Dia. x
.862 Lg)
Washer, Lock - Spring (#10)
Nut, Hex (#10-24)
Washer, Flat (M8)
Washer, Flat (5/16" Screw)



REF
NO.

wn W

<>y

— —
Lo Ja IR

D WA

_ Control
{Spec A Through C)

PART
NO.

301-3301
301-3302
307-0845
312-0057

353-0006
304-0251
304-0632

332-0745
332-1321
308-0154
416~-0004

307-1052
305-0383
508-0001
416-0077
307-1070
323-0803

QTY
USED

R [Ty ok bk b ok

b peb N ek b ek

PART
DESCRIPTION

Box, Control
Cover, Control Box
Solenoid, Start
Condenser (1.0 Mfd.) -
Suppression
Resistor, Fixed
6-0hm, 50 Watt
30-Chm. 5 Watt
Resistor, Adjustable
(6-Ohm, 100 Watt)
Block, Terminal
Strip, Marker
Switch, Start/Stop
Cable, Battery Jumper -
Optional
Relay, Stop
Relay, Voltage Regulator
Grommet, For 1-1/16" Hole
Cable, Battery (28")
Relay, Start Disconnect

Socket and Chassis Assembly,

REF
NO .

17

PART
NO.

300~0734

358-0028
350-097¢9
350-0985
350-0397
362-0010

331-0088
508-0160
338-0561
301-3306
301-3307
332-0142

302-0058

QrY
USED

Fod ped b ped b A e bed gl b ped [

ot

PART
DESCRIPTION

Amplifier Assembly, Start
Disconnect {Includes Parts
Marked *)

*Diode, Zener
*Resistor - 470-Chm, 2 Watt
*Resistor - 820-Ohm, 2 Watt
*Resistor - 2700-Ohm, 1/2 Watt
*Transistor
Bushing (Nylon)

1-3/32" Mounting Hole

1/2" Mounting Hole

Harness, Wiring

Spring, Relay Holddown

Spacer, Relay to Amplifier

Terminal, Solderless (Use as
Required)

Ammeter, Charge (10-0-10¢)

* - Parts Included in 300-0734 Amplifier Assembly.



REF
NO.

1
2

(4121

[+ <]

11
12
14

15

PART
NO.

301-3484
815-0350

300-0859
815-0365
300-0935
812-0077

853-0005
300-1227

870-7263
JN1-3481
815-0350

856-0003
307-1166
821-0009

332-0142

P

- B e L

[

PARY
DESCRIPTION

Cover, Control

Screw, Tapping - Hex Head
{#10-32 x 3/8")

Contro} Assembly {See
Segarate Page for Componsnts)

Screw, Tapping - Round Head,
Cross Recessed (#8 x 3/4")

Control, Start Adapter (See
Separate Page for Components}

Screw, Machine - Round Head
{#8-32 x 3/8"}

Washer, Lock - Spring (#8)

Control, Disconnect Adapter
(Use effectrive Serial
#C575948597, During Spec F)
(See Separate Page for
Components)

Nut, Insulator

Bracket, Control Mounting

Screw, Tapping - Hex Head
(#10-32 x 3/8")

Washer, Lock ~ Spring (#10)

Solenoid. Start

Screw, Self-lLocking - Hex
Washer Head (1/4-20 x 3/8")

Terminal, Lug

ugh X)

o]

1231-0010

856-0006

A3G-0004

ES AT RV AV LW L]

£08-0178
330-0074
815-0350
301-3560
416-0004
416-0077
321-0194
321-0133
338-0718

338-0738

2380743

338-0642

3380643

L e

ot fd ot NG Pt s

PART
DESCRIFTION

Screw. Self-Locking - Hex
Washer Head (1/4-20 x 1/2"

Washer, Lock - Spring {1/4"

Cover, Outlet Box

Grommet, Outlet Box

Box, Outlet

Screw, Tapping - Hex Head
{#10-32 x 3/8")

Panel, Control Mounting

Cable, Jumper - Battery

Cable, Battery - 28"

Fuse - 9 Amperes

Fusehclder

Wiring Harness - Engine
Control (Srandard Sets)

Wiring Harness - Engine
Control (Sets with Gas
Carburetor)

Wiring iia-ness - Engine
Contro! (Sets with HATKO}

Wiring Harness - Start
Control - Key 1,2,5 (Single
Phase Sets)

Wiring Harness - Starry
Control - ¥2. 3,4,6,7,8
{Three Phase Sets])






Control
(Begin Spec L)

’ REF  PART QrY PART REF  PARY QryY PART
NO. NO. USED DESCRIPTION NO. HO. usen DESCRIPTION
1 301-4634 1 Box, Control 27 Harness, Wiring - Control
2 301-4442 1 Panel, Control (Includes Parts Marked *)
3 301-4441 1 Piate, Generator Control Generator Sets With Electric
4 8zi1-0008 4 Screw, Cap - Locking Head fuel Pump
{1/4-20 x 5/16") 338-1133 1 Spac L Through P
5 301-4545 H Cover, Contro! Bax (Includes 338-1200 1 Begin Spec R
Schematic) Key 2 - Code FP - 50 Hz
6 821-0004 1 Screw, Cap - Locking Head - 5500 Watts, 1 Phase
(#10-32 x 5/16") Key 5 - Code FJ - 60 Hz
T §18-00%5 1 Screw, Wing (10-32 x 1/2") - 6500 Watts, 1 Phase
8 508-0021 1 Grommet, Rubber (3/4" Key 6 - Code FC - 60 Hz
Mount ing Hole) - 8500 Watts, 3 Phase
9 307-1617 1 Relay, Start Solenoid (K1) Key 7 ~ Code FG - 60 Hz
10 508-0015 i Washer, Fiber - 6500 Watts, 3 Phase
11 321-0175 2 Holder, Fuse . Generator Sets With
12 321-0298 2 Fuse (5 Amp} (F1.F2) : Machanical Fuel Pump
13 308-0383 1 Switch, Start/Stop (S1} 338-1218 1 Spec L Through P
i4 307-2562 2 *Relay. Ignition {Includes 338-1147 1 Begin Spec R
Leads} (K2, K3) Key 2 ~ Code FP ~ 50 Hz
15 870-0131 4 Mut, Hex - With Washer ~ S300 Watts
{#10-32) Key § - Code FJ ~ 60 Hz
16 508-0208 1 Bushing, Nylon (3/4" Mounting ~ 6500 Watts, 1 Phase
Hole) Key 6§ - Code FC - 60 Hz
17 331-0088 1 Bushing {1-3/32" Mounting - 6500 Watts, 3 Phase
Hole) 28 332-2103 1 Strip, Terminal Block Marker
18 508-0191 1 Bushing (7/8" Mounting Hole) 29 305-0383 1 Regulator, Voltage
i% 304-0580 1 Insulator 30 357-0030 2 *Rectifier, Silicon (One
20 352-0181 1  *Resistor - 10-Obm. 5 Watts Rectifier (CR1) Included
{R1) with Wiring Harness)
21 812-0087 1 Screw, Machine - Round He (CR1, CR2) ‘
{#88-32 x 172"} : 31 332-063¢ 1 *8lock, Terminal {781}
' 22 870-0221 1 Nut, Hex — With Washer (#8-32) 32 Screw, Hax Washar Head -
23 821-0004 9 Screw, Cap - Locking Head Control Box Cover
(#10-32 x §/16") §21-0004 2 Cap (#10-32 x 5/16") Spec L
24 812-0065 2 Screw, Machine — Round Head 815-0350 2 Slotted, Tapping (#10-32 x
(#6-32 x 5/8%) 3/8") Begin Spec P
25 854-0006 2 Washer, Lock - Intersal (#6) 33 332-0942 16 *Tie, Cable - Wiring Harness
26 860-20095 2 Nut, Hex (#6-32) 34 815-0350 2 Screw, Hex Slotted Head -
Ignition Relay (#10-32 x
3/8" - Tapping)
35 332-1043 2  *Jumper, Terminal
36 332-0142 1 Terminal, Solderless
37 332-1876 1 Clamn, Hold Down (A4C Leads)

{Nylon)

* - parts Inciuded in Wiring Harness.



Control Assemb1¥
(Spec D Through K)

an Q2
CR3
CR1
TB1 | R1 {1} TE?2
~[ER2
= )
S1 fid < S2
] sl
; X
| o v 1
[Re}-CRET [- ﬂ [h [:][j
c? ol ol O
1 rs } c T e o
Q4 —— | +] 082
Qs n BGEEN o
Q3 |— | R7 ] -1 R10 [
T
G o)
REF PART Q1Y PART REF PARY QTY PART
NO. NO. USED DESCRIPTION NO. RO, . USED DESCRIPTION
Al 300-0859 1 Control Assembly AlR3  350-0977 1 Resistor - 390-Ohm, 2 W, 5%
A1C1 355-0026 1 Capacitor, .47 Mfd. AlR4 350-0427 1 Resistor - 47K-Ohm, 1/2 W, 5%
AIC2 356-0046 1 Capacitor, Electrolytic - A1RS 350-0404 1 Resistor - 5.1K-Chm, 1/2 W,
5 Mfd. 5%
A1CR1 357-0013 1 Rectifier A1R6 350-0315 1 Resistor - 1-Ohm, 1/2 W, 5%
A1CR2 357-0013 1 Rectifier AIR7 350-0355 1 Resistor - 47-Ohm, 1/2 W, 5%
A1CR3 358-0054 1 Diode and Heat Sink AIR8 350-0379 1 Resistor - 470-Ohm, 1/2 W, 5%
Al1CR4 357-0004 1 Rectifier AlR9 350-0530 1 Resistor - 330-Chm, 1/2 W, 5%
A1CR5 357-0004 1 Rectifier A1R10 350-0983 1 Resistor - 680-Ohm, 2 W, 5%
AICRE6 357-0004 i Rectifier AlR12 350-0673 1 Resistor - 270-Ohm, 1 W, 5%
A1CR7 358-0026 1 Diode A1R132 350-0404 1 Resistor - 5.1K-Ohm, 1/2 W,
AICR8 357-0017 1 Ractifier 5%
A1CR9 357-0017 1 Rectifier A1S1 308-0323 1 Switch - Double Pole, Double
AICR1C 357-C013 1 Rectifier Throw
Al1Q1l 362-0018 1 Transistor Al1S2 308-0320 1 Switch - Double Pole, Double
AlQ2 362-0033 i Transistor Thr ow
Al1Q3 362-0028 1 Transistor AITB1 332-1450 1 Block, Terminal
AlQ4 362-0011 1 Transistor AlTB2 332-1450 1 Block, Terminal
A1Q5  362-0011 1 Transistor 2 308-03178 1 Rocker and Spring (Replaceable
ATR1  353-0043 i Resistor ~ 35-Ohm, 10 Watt part of switch A1S1)
AIR2 350-0437 1 Resistor - 120K-Ohm, 1/2 W, 5%



REF  PART
300-0935
E€1-4 332-1511
£5-8 332-1489
Hl  818-0005

Kl  307-118%

QryY
USED

[ I ]

Start Adapter Control
(Spec D Through K)

, ]
—
) N
" & @
K1 )
E2
< MP1 MF2
4
E3
j— K2 Hi
24 ’L
© ©
PART REF  PART QrY PARY
DESCRIPTION N3, NO. USED DESCRIPTION
Control, Start Adapter K2 307-1185 1 Relay, Armature
Terminal, Lug MP1 332-1656 1 Bracket, Mounting
Terminal, Lug MPz? 332-1656 1 Bracket, Mounting
River, Blind Tel 332-1491 1 Printed Wiring foard
Relay, Armature Wl 338-0€80 1 Harness, Wiring



PART
NO.

300-1227
3560059
357-0004
357-0004
357-0004
35%-0036
332-1511
8180005
332-1656
332-1656
362-0035
362-0011
362-0011

7=

=]
[ A %

Disconnect Adapter Cg?tro1

(Spec D Through

§ sl

nP?

PART
DESCRIPTION

Control, Disconnect Adapter
Capacitor, 2.2 Mfd 20% 35 vdc
Rectifier

Rectrifier

Rectifier

Diode

Terminal, Lug

Rivet, Blind

Bracket, Mounting

Bracket, Mounting
Transistor

Transistor

Transistor

REF
NO.

Rl
R2

R3
Ra
R5
R6

781
Wl

PARY
NOC.

350-1124
350-0835

350~-0527
350-0396
350-0398
350-0411

332-1833
338-0935

Qry
USED

PART
DESCRIPTION

Resistor 100-Ohm, 2 wWatt, 10%

Resistor 1000-Ohm, 1/2 Watt,
10%

Resistor 180-Ohm, 1/2 Watt,
10%

Resistor 2400-Ohm, 1/2 Wattg,
5%

Resistor 3000-Ohm, 1/2 Watt,
5%

Resistor 10,000-0Ohm, 1/2 Watt,
5%

Printed Wiring Board
Harness, Wiring



RE
NO.

F

FART

NO .

98-11C0
38-3234

98-4694
98-4693
88-3074

168-0118

110-2987
110-3575
154-12590
154-2061
185-1¢70
163-0127

119-0387
110-35%5
154-2061
154-2219
154-2747

525-0137
525-0305
510-0452
51B8-0347

iabeis,

QTY
USED

kot ek ok

Paint,

PARTY
DESCRIPTION

Kit, Decal
6.5 NH - Control Panel Dscal
Begin Spec R
6.5 Gen Set (Silkscreen)
5.5 Gen Set {Silkscreen)
Silkscreen, SVC - Instructions
~-Contractors
Kit, Gasket - Carbon Removal
- Spec A-K {Includsa Parts
Marked +)
+Gasket, Head
+Gasgket
+Gasket
+Gasket
+Gasket
Kit, Gasketr - Carbon Removal
~ Begin Spec L {Includes
Parts Marked t)
tGasket, Head
tGasket
tGasket
tGasket, Manifold
tGasitet
Touch-Up Paint {13 oz.
Pressurized Spray Can)
Metallic Green
Non-Metallic Green
Sealant, Throad {50cc 8Boteie)
Loctite, Botile (250cc)

Thread Seslant,

REF PART
NO. 3D

168-0113

1010782
102~-1409
103-0810
110-2987
110-3136
110-3575
120~0161
122-07174
123-0191
1493-0003
154-2061
154-2219
160-1040
$08-0008
509-0040
509-0041
§509-0117
140-0584
140-0921
141-0078
141-0950
154-1250
1558~1070
509-0097

* - Parts Included in
+ - Parts Included in
t - Parts Included in

NOTE:

QrY
USED

1

b £ PR Fub h ek b ot ok ek b Sk NY NS et ok pd b () O DD gt gk i

For other kits

and Sasket Kits

PART
DESCRIPTION

Kit, Gasket ~ Compiste fngine
{Includes Parts Marked *}
*Gaskeat, Plate - Rear Bearing

*Gasketr, Base - Qi)

*Gasket, Gearcase

*Gasket, Head - Cylinder
*Gasket. Guide - Valve
*Gasket, Box - Valve

*Kit, Gasket - Cil Pump
*Gagket, Adapter - Oil Fiiter
*Gasket, Cap - 011 Fill
*Gasket, Pump ~ Fue)
*Gasket, Manifoid - Exhaust
*Gasket, Manifold - Intake
*Gasket, Box -~ Breaker
*Ssal, 01} {Gov. Shaft)
*Seal, 011 (Gearcase)

*Seal, 0Vl (Bearing Plate)
*0-Ring, 1.75 0D, 1.50 ID
*Gasket, Claaqer -~ Air
*Gasket, Air ‘‘orn - Carburetor
*Gasket, fla-ge - Carburetor
*Gagkat, Carburetor

AGasket, Mar: fold - Intake
*Gasket, Tube — Exhaust
*Seal, 0i1 {1.375 ID-2% OD)

168-0113 Gassket Kit.
168-0115 Gasket Kit.
168-0127 Gasket Kit.

refer to the related group.



CONTRACTOR MODELS

The following pages pertain to special parts for Contractor Models. For parts not

listed

REF
NO.

&)

[+ S A

PARY
HO.

520-0913
£64-0004
850-0055
526-0014
526-0198

s b b

in these pages,
sets and Key 5 for 60 hertz sets.
reference to specification

qQry
USED

Mounting Hardware

— 10
PART
DESCRIPTION

Stud {7/16-14 x 4-1/8")
Begin Spec P

Nut, Hex (7/16-14) Begin
Spec P

Washer, Lock - Spring (7/16")
Bagin Spec P

Wusher, Flat (7/16" Screw)
Begin Spec P

Washer, Flat (9/16" Screw)
Begin Spec P

REF
NO.

6
7
8
9

10

PART
NO.

402-0282
402-0290
402-0283

526-0286

402-0379

refer to the main parts section using Key 2 for 50 hertz
When referring to the main parts section,
letter and voltage also applies to these sets.

PART
DESCRIPTION

Cushion - Begin Spasc P

Bushing. Spacer - Begin $;

Cushion, Mounting - Begin
Spec P

Washer, Flat (1" Screw)
Generator End - Begin
Spec P

Hardware Package, Mount ing
Spec A Through N



REF  PARY
NO. NO.

1 105-0317
2 160-0791
3 516-0144
4 160-10:9

QrYy
USED

PN

™~

CONTRACTOR

Camshaft

MODELS

PART
DESCRIPTION

Camshaft (Includes Center
Pin and Spark Advance
Mechanism Pins)

Cam, Timing Control

Pin, Roll (7/16") Camshaft

and Timing Control Cam
Weight Assembly, Timing
Control - Includes Pins

REF  PART
NO.  NO.

1 160~1080
2 526-0017

PART
DESCRIPT ION

Pin, Groove (1-1/18") -
Timing Control

Cover, Timing Control

Spring, Timing Control

Ring. Timing Control Retaine

3
oo
REF  PART QrY
NO. NO. USED
5 516-0172 2
€ 110-1283 1
7 160-1051 1
8 518-0129 2
Flywheel
QTY PART
USED DESCRIPTION
1 Flywhee! (Includes Magnets)
1 Wzsher, Wheel Mounting



REF
NO.

o AR SR

o ~3

PART
NO.

149-1024
154-1401
154-2061
800-0028

850-0045
146~-0440
141-0900
154-1385

185~-1173
165-19886

QY
USED

b ok ot P N N R N

b gt

CONTRACTOR MODELS

Fuel System and Exhaust

PART
DESCRIPTION

Rod, Fuel Pump Primer
Manifold, Exhaust
Gasket, Exhaust Manifold
Screw (5/16-18 x 1") -
Exhaust Manifold Mounting
Washer, Lock (5/18")
Carburetor (See Separate Page
for Breakdown)
Begin Spec R
Spec A-K
Manifold, Intake
Muffler, Exhaust
Spec A-N
Begin Spec P - Spark
Arrestor

REF  PART

NO.

2
10

11
12

13
14

NO.

155-1135
332-2650

8€2-0015
140-1495

149-2211
226-3888

PART
DESCRIPTION

Clamp, Exhaust Tube

Clamp, Insulated ~ Fuel Line -~
Begin Spec P

Nut, Hex (5/16-18) Begin
Spec P

Tube, Air Inlet - Begin Spec R
Line, Fuel - Eegin Spec R

Lead - Fuel Pump to Coil -
Begin Spec R



REF
NO.

1

2 813-0111

REF
RO.

!
D .

PART
NO.

150-1071

PART
NO.

167-1548
167-1568

167-1463
167-1559

QrY
USED

QTY
USED

Tk ot

CONTRACTOR MODELS

Vacuum Speed Booster

2
f—=
PART REF  PART
DESCRIPTION NO. NO.
Shield. Heat 3 526-019%6
Screw {10-32 x 2-1/4")
Booster Mount ing 4 853-0008
Ignition

PART
DESCRIPTION

Cable, Spark Plug - RH (21")
Spec A through C
Begin Spec D

Cable, Spark Plug - LH (19")
Spec A through C
Begin Spec D

REF
NO.

SO W

PART
NO.

167-0241
160-1121
160-1124
1£0-1118
508-0095

Qry
uskDd

2
2

Qty
USED

b b RO

s

PART
DESCRIPTION

Washer, Spacer - Heat Shielc
Mount ing
Washer (#10), Shakeproof ET

PART
DESCRIPTION

Plug, Spark

Stator Assembiy, Magneto
Coil, Magneto Stator

Pole Shoe, Magneto Stator
Grommet. Spar~ Pliy Cables



134-1988

134-4334

CONTRACTOR MODELS

011 Gauge

REF  PART QT
NO. WNO. USED
1
182-0005 1
193-0068 1
2 502-0005 1
3 501-0003 1

PARY
DESCRIPTION

Gauge. 0il Pressure

Spec A through C

Zggin Spec D

E£lbow, Oil Line to Gauge
Line, 0il

Air Housing

QrY PART
USED DESCRIPTION
Housing, Blower
1 Spec A-N (Part .No Longer
‘Available) Co
1 Begin Spec P (Part No .

Longer Available)

REF  PART QTY
NO. NO. USED
2 517-0021 1

3 134-2447 1

PART
DESCRIPTION

Button;‘Dbt - Spec A-N
Grille - Begin Spec P



REF
NO.

[7 0 -] LS

PART
NO.

403-0934
800-0029

850-0045
232-2207
201-1905
201-1903

201-1905
201-1903

201-2503

QY
USE

4
1

[ S ST

ek

CONTRACTOR MODELS

Generator

PART REF - PART
DESCRIPTION NO. NO.

Bracket, Lifting 5
Screw (5/16-18 x 1-1/8") - 220-1476

Lifting Bracket Mounting 220-1816
Washer, Lock (5/16") 7
Cover, Genarator Stator 3380649
Rotor, Genesrator 338~0648

Spec A Through C
50 Hertz Sets
60 Hertz Sets

Begin Spec D
50 Hertz Sets
50 Hertz Sets

Begin Spec R
60 Hertz Sets

Pt ek

PART
DESCRIPTION

Stator, Generator
Spec A Through C
Begin Spec D . - ,
Harness, Wiring ~ Spec R
Standard Contractor Mode
Canadian Standards
Association Approved
Contractor Modsls



CONTRACTOR MODELS

T.
(o]
£
o
=
{»]
L8]




REF
NO.

1

w3 TN B

10
i1

12
13

PART
NO.

301-3338
301-3578
301-5819

301-3337
301-3577
301-5817

508-0001

508-0002
508-0008
508-0084
508-0109
313-0018
308-0028
304-0046

323-0184
323-0011
323-1104
323-1107
323-1108
323-1110
305-0235

305-0256
305-0254
416-0014

332-0517
J332-0142
301-3585

301-3591

Qry
USED

L o

[ T Y T -

b pord pod b ek fond ok

[ N

3

CONTRACTOR MODELS

Control
PART REF
DESCRIPTION NO .
Box, Centrol 14
Spec A threough C
Begin Spec D
Begin Spec R 15
Panel, Controi Box
Spec A through C
B8egin Spec D
Begin Spec R
Grommet, Control Box 16
For 1-1/16" Hole - Spec
A through C 17
For 1/2" Hole
For 13/16" Hole 18
For 1-5/8" Hole
For 1-5/16" YHole
Switch, Stop 19
Switch, Start
Resistor {10-Ohm, 50 Watt)
Receptacle 20
15 Amp, 120 Volt - Duplex
240 Volit
15 Amp, 125 Volt 21
30 Amp. 125 Volt
20 Amp. 250 Volt 2
30 Amp, 250 Volt 23
Rectifier
Bracket, Rectifier 24
Spec A through C
Begin Spec D 25
Cable, Battery {15") 26
Terminai, Ground
Spec A through C
Begin Spec D 27
Bracket, Mounting - Control
Box - Begin Spec D 28

Spacer, Mounting - Switch -
Begin Spec D

PART
NO.

306-0003
332-0592
416-0021
416-0643
416-0822
416-0657
332-1554

815-0261

301-831y
301-5818
821-0004
307-1031

508-019%
308-0140

3080479
332-1571
320-0543
320-0540
332-2139

338-0646

Qry
USED

~3 [ b )

Jo ey Fo /00 S

| A S

PARY
DESCRIPTION

Jumper
Retay, Pilot - Reinforce
Ground - Begin Spec P
Cable, Bat:iery
Spec A through N - 20-1/2"
Begin Spec P
28-1/4" (Negative)
36-1/2" (Positive)
Cable {7-1/2"}, Barvery -
8+ Start Solenoid
Clamp, Battery Cable - Begin
Spec P
Screw, Cap - Hex Washer Head
“hread Forming
11/4-20 x i/2': Begin Spec
Cover, Control
Bugin Spec P
Begin Spec R
Screw, Self-lLocking - Hex
washer Head (#10-32 = 5/16"
3egin Spec ¥
Relay. Solensid ~ Start
- Begin Spec P
Bushing {Nylon) Begin Spec P
Switch. Toggle {On-0Off)
10 Amp/15 Amp - Begin Spec
Switch, Toggie (3 PDT}
10/20 Amp - Begin Spec P
Tab, Terminal - Begin Spec P
Breaker, Circuit
30 Amp - Be2gin Spec R
15 Amp - Begin Spec R
Tab, Terminal (4 Terminal)
Begin Spec R
Harness, Wiring - Begin Spec



REF
KO.

[o 4 0 ) [~ pad

@ =3

PARY
NG

403-0930
403-2136
154-0640

154-00:'0
S045-0008
15490645

149-0773
143-1832
153-0532
BCG-0004%

810-0u12

QFY
USED

Yok god Bkl puk e

D NG et s

N]

COHTRACTOR MOODEL

Carr

{Speac

X'28-E03R%)

PARY
DESCRIPTION

Frame, Carrying
Spec A through M
Spec P

Yank, Fus! {Inciudes Cap)
{7.35 Gallons)

Cap

Plug, Slotted Head {1/8")

Tube. Pickup

Strainer
Spec % through N
taec P

Bund

Screw, Cap - Hex Head
{1/4-20 x 1-1/2")

Nut., Hex ~ Self-Locking
(1/4-20)

REF
NO.

10
11
12
13
14
15
12
17

18

PART

N,
850-0040

501-0122
501-0472
416-0612
816-0123

865-0007
526-0041

337-0086
337-0418
80N-0069

856-0012

QrY
USED

b ok ped

PART
DESCRIPTION

washer, Lock - Spring (1/4")
Line, Fuel - Tank to Pump
Spec A Through N
Spes P
Frame, Battery Holddown
Bolt (5/16-18 x 9"} {Includes
Nut)
Nut, Wing (5/16-18)
Washer, Flat (5/16")
Strap, Grounding
Spec A Through N
Spec P
Screw, Cap - Hex Head
(7/16-14 x 3/4") - Spec P
washer, Lock - EIT (7/16")
Spec P



CONTRACTOR MODEL

Carrving Frame
(Beg%n Spec R)

700C
REF  PART QrY PART REF  PART Qiy PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
403-2138 i Frame, Carrying 10 505-0008 1 Plug, Slotted Head (1/8")
159-¢6%0 1 Tank, Fuel [Includes Cap) 11 337-0418 1 Strap, Ground (Right Hand
{7.35 Gallons) Generater root)
3 159-9020 1 Cap 12 800-0047 2 Screw, Cap - Hex Head
4 159-0692 2 8and (3/8-16 x 5/8")
$  159-069%5 1 Tube, Pickup 13 856-0010 2 Washer, Lock - EIT (3/8")
6 149-2208 1 Strainer 14 503-0663 1 Line, Fuel - Flexible {7"
7 870-0212 2 Nut, Self-Locking (1/4-20) 15 503-0301 2 Clamp, Fuel Line
8 850-0040 2 washer., Lock - Spring (1/4")
9 B00-0008 2 Screw, Cap - Her head

(1/4-20 x 1-1/4")



Part No.

98--1100
98-3074
98-3234
98-4693
98-4694
181-0405
101-0407
101-0432
107-0432-02
101-0432-10
101-0432-20
101-0432-30
1015435
131-0450
101-0450-02
101-0450-10
101-0450-20
101-0450-30
101-0782
101-0782
102-0646
102-0672
102-0693
102-0889
102-0956
102-0967
102-1275
102-1397

'~ 102-1409

-103-0641
103-0810
- 103-0819
104-0032
104-0043
104-6091
104-0091
104-0091
104-0091
104-0081
104-0170
104-0575
104-0738
104-0776
104-1314
104-1315
105-0309
1056-0317
105-0332
105-0641
105-0638

Page

57
57
57
57
57

N =3 =1 =3 =3 ~3 QN = ~3 =] =] =3 h O

Part No.

110-0068
110-0445
110-0539
110-0639
110-0893
110-0904
110-1283
110-1624
110-1716
110-1716-02
110-1716-05
110-1716-10
110-1716-25
110-1717
110-1717-02
110-1717-05
110-1717-10
110-1717-25
110-1718
110-1719
116-1761
110-1762
110-1905
110-1906
110-1912
110-1913
110-1933
110-1933-02
110-1933-05
110-1933-10
110-1933-25
110--1983
110-2542
110-2987
116-2987
110-3136
110-3167
110-3168
110-3549
110-3575
110-3575
110-3604
110-3655
110-3655-02
110-3655-05
110-3655-10
110-3655-25
112-0069
112-0112
112-0180

Numerical Index

Page

RN NN NN RN RN OO MO0 o

LS )

MO EN -3~ N =T -3 05

-t
[ R}

10

Part No.

112-0180-05
112-0180-10
112-0180-20
112-0180-30
112-0180-40
112-0228
112-0228-05
112-0228-10
112-0228-20
112-0228-30
112-02286-40C
113-0165
113-0165-05
113-0165-10
113-0165-20
113-6165-30
113-0165-40
113-0166
113-0166-05
113-0166-10
113-0166-20
113-0166-30
113-0166-40
113-0203
113-0203-05
113-0203-10
113-0203-20
113-0203-30
113-0203-40
114-0036
114-0188
114-0188-02
114-0188-10
114-0188-20
114-0188-30
114-0203
115-0006
115-0006-02
115-0006-05
115-0G25
120-0140
120-0161
120-0161
120-0398
120-0400
120-0413
120-0491
120-0680
122-0320
122-0323

Page

10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10

5

5

5

7
11
11
57
11
11
11
11

5
11
11

Part No.

122-0345
122-0352
122-0360
122-0502
122-0774
122-0774
123-0191
123-0191
123-0191
123-0489
123-0733
123-0865
123-0951
123-0952
1230954
123-0958
123-1263
123-1264
123-1264
123-1400
123-1417
134-0599
134-0911
134-1903
134-1988
134-2076
134-2127
134-2129
134-2130
134-2141
134-2141
134-2142
134~-2142
134-2447
134-2456
134-2484
134-2487
134-2489
134-2490
134-2528
134-2558
134-2560
134-27417

134-2749

134-2761
134-2762
134-2763
134-2013
134-3013
134-3039

Page




Part No.

134-30561
134~3051
134-3119
134-3381
134~-3579
134-3539
134-3617
134-3618
134-3788
134~3899

140-0584
140-0921
140-0921
140-1058
140-1061
140-1066
140-7067
140-1071
140-1073
140-1075
140-1133
140-1135
140-1236
140-1295
140-1344
140-1494
140-1495
140-1495
140-1498
140-1499
140-2522
141-0077
141-0077
1431-0078
141-0203
141-0281

141-0281

141-0661

141-0661

141-0679
141-0697
141-0698
141-0698
141-0689

Page

Part No.

141-0700
141-0700
141-0701

141-0701

141-0702
141-0702
141-0703
141-0703
141-0705
141-0705
141-0706
141-0708
141-0708
141-0709
141-0709
141-0710
141-0710
141-0711

141-0711
141-0712
141-0713
141-0713
141-0716
141-0733
141-0734
161-G736
141-0737
141-0738
141-0739
141-0741

141-0742
141-0747
141-0747
141-0748
141-0748
141-077T1

141-0793
141-0799
141-0799
141-0807
141-0808
141-0811

141-0811

141-0816
141-0818
141-0830
141-0830
141-0833

141-0833
1471-0847

Numerical Index

Page

26
27
26
21
26
27
26
27
26
217
27
26
27
26
27
26
27
26
27
217
26
27
27
21
27
27
27
27
27
27
26
26
27
26
27
z26
26
26
27
19
19
25
27
26
26
26
27
19
27
19

Part No.

141-0847
141-0899
141-0900
141-0900
141-0950
142-0015
142-0031

142-0031

142-0031

142-0032
142-0032
142-0033
142-0033
142-0033
142-0035
142-003%
142-0035
142-0037
142-0037
142-0039
142-0039
142-0040
142-0040
142-0040
142-0041
142-0041
142-0042
142-0042
742-0045
142-0045
142-0046
142-G046
142-0049
142-0049
142-0183
142-0183
142-02056
142-0205
142-0205
142-0206
142-0206
142-0227
142-0282
142-0282
142-0282
142-0343
142-0343
142-0343
142-0361

142-0361

Page

27
26
26
60
57
28
28
29
30
28
30
28
29
30
28
29
30
28
30
28
30
28
29
30
28
30
28
30
28
30
28
30
28
30
28
30
28
29
30
28
30
28
28
29
30
28
29
30
28
30

Part No.

142~(368
142-0368
142-0368
142-0369
142-0369
142-0369
1420370
1429370
1420602
142-0602
142-0604
142-0604
142-0632
1470632
142-0642
1420642
142-06656
142-0665
143~0231
143-0231
145-0008
145-0008
145-0008
145-0398
1456-0438
145-0438
145-0438
145-0438
145-0438
145-0621
146-0241
146-0322
146-0325
146-0326
146-0329
146-0331
146~0335
146-0343
146-0356
146-0417
146~-0418
146-0420
146-0440
146-0440
1460440
148-0010
145-0010
148-6a17
148-03017
148~0017

28
29
30
28
29
30
28
30
28
30
28
30
21
29
21
30
21
28
19
21
28
29
30
19
21
28
29
30
31
23
32
31
31
31
31
31
31
31
31
31
31
31
23
31
60
29
30
28
29
30



Part No.

148-0107
148-0107
148-0126
148-0126
148-0131
148-0131
148-0147
48-03 11
148-0311
148-03567
148-0367
148-0603
149-0003
149-00G3
149-0003
149-0003
148-0003
149-0030
149-0030
14S-0045
143-0G45
142-0079
143-0095
149-0095
149-0096
149-0096
148-0136
149-0136
149-0149
149-0150
149-0202
149-0526
149-06526
149-0539
14%-0539
149-0582
149-0582
148-0616
148-0670
149-0670
149-0672
149-0672
149-0675
149-0675
149-0773
149-~-0858
149-0858
149-1024
148-1042
149-1042

Page

18
21
29
30
29
30
27
19
21
19
21
28
19
21
24
25
57
29
30
19
21
19
24
25
24
25
138
21
19
19
19
24
25
24
25
24
25
19
24
25
24
25
24
25
66
24
25
60
24
25

Part Mo.

149-1044
149-1044
149-1148
149-1148
149-1223
149-1223
148-1228
149-1444
149-15631
149-1531
149-1592
148-17T9
149-1791
149-1828
149-1828
149-1892
149-2203
149-2203
149-2208
149-2211
149-2211
150-0075
1506-0078
150-0096
150-0096
150-0098
150-0376
150-0425
150-0430
150-0430
150-0430
150-0471
150-0639
150-0639
150-0666
150-0668
150-0939
150-1030
150-1031
150-1071
1560-1073
150-1075
150-1080
150-1081
150-1116
150-1187
i80-1260
150-1262
150-1332
150-1354

Numerical Index

Page

24
28
24
25
19
24
19
19
21
23
21
21
25
21
23
66
21
23
€7
23
60

8

8
i5
18
15
34
34
15
16
34
34
18
16
34
34
18
34
34
61
14
16
16
16

8
14
14
15
34
34

Part No.

150-1422
150-1467
150-1619
150-1520
150-1577
150-1612
163-0017
153-0017
163-0114
153-0714
183-0385
153-0386
153-0387
153-0389
153-0390
153-0391
153-0392
153-0395
153-0399
153-0400
153-0429
153-0440
153-0440
153-0509
153-0509
153-0511
154-0733
154-0733
154-1237
1564-1250
1541250
154-1383
154-1385
154-1385
154-1386
154-1401
154-1424
154-1483
154-1505
154-2061
154-2061
154-2061
154-2081
154-2082
154-2145
154-2219
154-2219
154-2233
154-2293
1842747

Page

14
16

16
16
21
32
21
32
33
33
33
33
33
33
33
33
33
33
33
21
32
23
32
32
23
31
19
19
57
18

10
P

60
19

[ )]
U

21
19
42
57
60
42
42
42
23
57
21
23
42

Part No.

154-2747
154-2800
165-0077
155-0077
155-0350
155-0360
155-1015
155-1052
155-1053
155-1069
155-1070
155-1070
155-1094
1565-1135
165-1136
155-1138
155-1173
155-1985

1565-2355-03

159-0020
159-0020
159-0690
159-0690
159-0692
1569-0692
159-0695
159-0695
160-0002
160-007%
160-0144
160-0144
160-0144
160-0150
160-0349
160-0428
160-0558
160-0723
160-0791
160-0836
160-0930
160-0931
1601040
160-1040
160-1041
160-1049
160-1051
160~-1080
160-1118
160-1121
160-1124

Page

57
42
19
42
19
42
19
19
19
18
19
57
19
19
60
19
60
60
42
66
67
66
67
66
67
66
67
35
35
38
40
41
35
35
35
36
35
59
35
35
38
35
57
35
59
59
59
61
61
61

{



Part No.

160-1135
160-1150
160-11861
160-1183
150-1219
160-1265
160-1303
160-1303
160-1311
160-1368
166-0519
166-0519
166-0541
166-0554
166-0554
166-0563
166-0588
156-0588
166-0741
166-0772
166-0772
167-0064
167-0067
167-024"
167-0241
167-0263
167-0292
167-1463
167-1537
167-1548
167-1559
167-1568
167-1595
167-1602
167-1602
168-0113
168-0115
168-0127
192-1083
192-0308
193-0005
193-0068
201-1706
201-1903
201-1903
201-190R3
201-1905
201-1905
201-1905
201-1909

35
36
36
37
37

317
36

-

317
37
317
35
40
35
35
36
35
35
36
36
35
36
35
35
35
61
36
36
61
35
61
61
61
35
35
36
57
57
57

62
62
45
45
47
63
45
47
63
47

Part do.

201-1913
201-1913
201-1914
201-1914
201-1915
201-1918
201-2329
201-2330
201-2503
201-2503
201-2503
201-2506
201-2506
201-2507
201-2508
201-2510
201-2512
201-2512
201-2513
201-2513
201-2517
201-2518
203-0151
203-0152
203-0152
203-0153
204-0110
204-0110
204-0110
205-0090
20% 9090
2¢:£-0090
2:1-0187
2154187
211-0364
211-0364
211-0365
212-0345
212-0352
212-0353
212-0359
212-0358
212-0360
212-0360
212-0361
212-1232
212-1232

212-1232°

214-0095
214-0095

Numerical Index

Page

45
47
45
417
47
a7
47
45
47
43
63
417
49
47
47
AT
47
439
47
49
49
47
45
47
49
47
45
47
49
45
47
49
45
47
47
49
49
49
49
49
45
47
45
417
49
45
47
45
45
47

Part No.

214-0085
214- 0096
214-0096
214-0096
220-1476
220-1476
220-1816
220-1816
220-1816
226-3888
231-0150
231-0164
231-0164
232-0596
232-0596
232-0596
232 2107
232-2107
232-2107
232-2108
232-2109
232-22017
232-2316
232-2316
232-231
234-0362
234-0367
234-036%
300-0734
300-0859
300-0859
200-0935
300-0935
300-1227
300-1227
301-3301
301-3302
301-3306
301-3307
301-3336
301-3337
301-3481
301-3484
301-3560
301-3576
301-3577
301--3585
301-3591
301-4441
301-4442

Page

49
45
47
49
45
63
417
49
63
50
45
47
49
45
a7
A9
45
47
49
45
45
63
a7
49
47
45
47
49
50
51
54
81
L1
51
56
50
50
50
50
65
65
51
51
51
65
65
65
65
53
53

Part No.

301-4545
301-4634

301-5817
301-5818
201-5819
301-8310
302-00568
304-0015
304-001%
304-0046
304-0251

304-0580
304-0632
304-0706
304-0706
305-0235
305-0254
305-0256
305-0333
305-0383
306-0003
307-0845
307-1031
307-1052
307-1070
307-1166
307-118%
307-1203
307-1617
307-~2562
308-0028
308-0140
308-0154
308-0320
308-0323
308-0378
308-0383
308-0479
309-0010
309-0077
309-0077
309-0077
309-0237
309-0322
312-0017
312~-0017
312-0027
312-0057
312-00568
312-0069

Page

53
53
65
65
65
65
50
47
49
65
50
53
50
47
49
65
65
65
50
53
65
50
65
50
50
51
55
33
53
53
65
65
50
54
54
54
53
65
11
38
40
41
1
11
36
45
35
50
45
35



Part No.

312-0246
313-0018
320-0540
320-0543
321-01758
321-0193
321-0194
321-0298
323-0011
323-0184
323-0803
323-1104
323-1107
323-1108
323-1110
330-0004
330-0074
331-0088
331-0088
332-0142
332-0142
332-0142
332-0142
332-0517
332-0527
332-0527
332-0556
332-0556
332-0592
332-0699
332-0745
332-0876
332-0942
332-1043
332-1321
332-1450
332-1489
332-1491
332-1511
332-1511
332-1554
332-157
332-1556
332-1656
332-1833

2A3 102748
VIR Al v B )

332-2103
332-2139
332-2650
336-078¢

Page

37
65
65
65
53
51

= -a

51
53
65
65
50
65
65
65
65
51
51
59
53
50
51
53
65
65
21
32
40
41
65
53
50
33
53
53
50
54
55
5%
55
56
65
65
55
56
56
53
53
65
690
45

Part No.

336-0186
336-0186
336-1252
336-1549
336-1550
336-18%0
336-1890
336-1890
336-1891
336-1891
336-1691
336-1399
336-2378
3362378
336-5094
336-5094
337-0056
337-0418
337~0418
338-0561
338-0591
338-0592
338-0642
338-0642
338-0643
338-0643
338-0646
338-0648
338-0649
338-0680
338-0718

220_NAT7T20
(Al X X~ 4=

338-0743
338-0935
338-0946
338-0946
338-0947
338-0947
338-0948
338-1133
338-1147
338-1200
338-1218
350-0315
350-0355
350-0379
350-0396
350-0397
350-0398
35-0404

Numerical Index

Page

47
49
38
33
33
45
47
49
45
47
49
35
36
37
A0
41
66
66
67
50
45
45
47
51
47
51
65
63
63
55
51
51
51
56
47
A9
47
49
49
53
53
53
53
54
54
54
56
50
56
54

Part No.

350-0411
350-0427
350-0437
350-0527
350-0630
350-0536
350-0673
350-09717
3506-0979
250-C983
350-0985
350-1124
352-0161
353-0006
383-0043
353-0047
3530077
383-0072
355-0026
356-0046
356-0059
357-0004
357-0004
357-0013
357-0017
357-0020
357-0030
3568-0054
359-0026
359-0028
359-0036
362-0010
362-0011
362-0011
362-0018
362-0028
362-0033
362-0035
402-0282
402-0282
402-0282
402-0283
402-0283
402-0284
402-0284
402-0290
402-0290
402-0290
402-0291
402-0291

Page

56
54
54
8¢
54
56
&4
54
50
54
50
56
53
50
54
47
49
49
54
54
56
54
56
54
54
47
53
54
54
50
56
50
54
56
54
54
54
56
12
13
58
13
58
12
13
12
13
58
12
13

Part No.

402-0379
402-04175
402-0475
402-0480
403-0930
403-0934

403-1523-01

403-2136
403-2136
416-0004
416-0004
416-0014
416-0021
416-0077
416-0077
416-0612
416-0643
416-0657
416-0822
501-0003
501-0003
501-0005
501-0122
501-0472
502-0002
502-0002
502-0002
502-0003
502-0005
502-0020
502-0034
502-0034
502-0046
802-0053
502-0053
502-0053
502-0058
502-0065
502-0082
502-0082
502-019¢
502-0304
502-0313
502-0313
502-0313
502-0732
502-0732
503-0004
503-0032
503-0032

Page

58
47
49
13
66
63

7
66
67
50
51
65
65
50
51
66
65
65
65
19
62
19
66
66
19
21
23
21
62
19
29
30
19
11
19
21
11
19
19
21
11
27
19
21
23
29
30
19
19
21



Part No.

503-0170
503-0171
503-0301
503-0311
503-0315
503-0315
503-0391
503-0582
503-0663
503-0769
504-0092

P e Y s L T Ty

505-0008
505-0008
505-0008
505-0008
505-0008
505-0017
505-0017
505-0031
505-0036
505-0036
505-0038
505-0038
505-0056
505-00567
505-0057
505-0057
505-0099
505-0099
505-0110
506-0302
505-0302
508-0001
508-0001

508-0001

508-0002
508-0C08
508-0015
508-0021

508-0031

508-0031

508-0031

508-0056
508-0056
508-0056
508-0084
508-0095
508-0109
508-0160
508-0162

Page

19
23
67
19

19 -

21
38
19
67
21
13
28
29
ki)
66
67
19
21
42
19
42
19
21

s
¥

11
19
21
19
21
13
19
21
35
50
65
$5
65
53
53
38
40
41
38
40
41
65
61
65
50
38

Pairt No.

508-0179
508-0191
508-019%
§08-0208
£09-0008
509-0008
509-06040
509-0040
509-0041
509-0041
509-0065
509-0065
509-0065
509-0091
509-0091
509-0097
509-0117
509-0117
509-0145
510-0008
510-0013
510-0014
510-0015
510-0047
510-0047
516-0047
515-0001
515-0001
515-0006
515-00C6
515-0006
515-0007
515-0007
515-0007
515-0263
516-0027
516-0027
516-0039
516-0072
516-0085
516-0113
516-0113
516--0130
516-0141
516-0141
516-0144
516~-0172
515-0182
516-0182
516-0182

Numerical Index

Page

51
£3
65
53
14
57
14
57

5
5%
24
25
37
29
30
£7

7
57
23
14
14
14

8
45
47
49

8

9
45
47
49
45
47
49

9
28
30
34

5
34
24
25
14

5
14
59
59
45
47
49

Part No.

516-0196
516-0196
$17-0021

517-0021

517-0021

517-00358
517~-0035
517-0048
518-0004
518-0014
518-0056
518-012¢
518-0129
518-0129
518-0129
518-0294
518-0347
518-03549
518-0350
518-0387
518-0452
520-0187
520-0526
520-0623
520-0710
520-0711
520-0713
520-0715
520-0716
520-0717
520-0730
520-0733
520-0733
520-0733
520-0736
520-0737
520-0773
520-0837
200913
525-0137
525-0305
526-0002
526-0008
526-00038
526-0008
526-0008
6§26-0014
526-0014
526-0014
526-0017

Page

Part Mo,

526-0017
526-0018
526-0030
526-0030
526-0030
526-0030
526-0038
526-0041

526~-0049
5260062
526-0062
526-0063
£26-0063
526-0063
526-0063
526-0065
526-0065
526-0066
5260066
526-0115
526-0115
526-0115
526-0115
526-0115
526-0195
526-0135
£26~0196
526-0198
526-0196
526-0196
5£6-0198
526-0198
526-0198
526-0214
526-0234
526-0250
526-02561
526-0251
526-0286
526-0286
526-0286
740-1004
740-1006
740-1006
800-0004
800-0004
80(;-0007
803~0008
800~0009
8043-0011

Page

59
33
13
21
47
49
13
66
49
21
32
7
16
19
21
11
14
5
11
23
42
45
47
49
12
13
15
16
34
61
12
13
58
35
23
7
5
7
12
13
58
21
21
49
16
21
11
67
66
7



Part No.

800-0012
800-0028
800-0028
800-~0028
800-0028
800-0029
800-0032
800-0034
800-0G635
800-0044
800-0044
£00-0046
300~-0047
800-0050
800-0051
800-0051
800-0051
800-0051
800-0058
800-0058
800-0064
800-0069
800-G512
800~-0575
800-0590
801-0080
802-0022
802-0034
802-0034
802-0035
805-0010
806~0009
806-0009
809-0035
812-0061
812-0063
812-0063
812-0063
812-0065
812-0076
812-0077
812-0077
812~-0087
812-0088
812-0088
812-0118
812-0118
812-0125
812-0125
812-015686

Page

21
11
19
42
60
63
h i

14
23
47
49

67
49

12
47
‘9
21
23
13
66
42

11
317
36

s
b

35
10
18
21

38
28
29
30
53
33
35
51
53
29
30
a1
49
29
30
49

Part No.

813-0102
813-0103
813-0103
813-0107
813-0111
813-0113
815-0046
815-0072
815-0072
815-0072
815-0091

815-0091

815-0103
8§15-0103
815-0103
815-0109
815-0109
815-0108
815-0110
815-0110
815-0147
815-0147
815-0148
815-0148
815-0148
815-0161

815-0181

815~01394
815-0199
815-0261

815-0261

815-0261

815-0261

815-0285
815-0285
815-0285
815-0337
815~-0341

815-0350
815-0250
815-0358
815-0259
815-0359
815-0359
815-0365
815-0370
815-0421

815-0421

815-0441

815-0441

Numerical Index

Page

30
28
259
33
34
61
14
28
29
30
28
30
28
2%
30
28
29
30
21
32
24
25
24
25
34
33
14
11
19
39
40
41
65
21
32
35
40
49
51.
53
37
45
47
49
51
39
38
40
45
47

Part No.

815-0441
815-0470
815-0472
815-0472
815-0474
816-0123
816-0206
816-0212
816-0212
818-0005
618-0005
818-0175
821-0004
821-0004
821-0004
821--0004
821-0004
821-0008
821-0008
821-0009
821-0009
821-0009
821-0009
821-0010
821-0010
821-0010
821-0010
821-0018
821-0018
850-0030
850-0030
850-0030
850-G030
850-0030
850-0030
850-0038
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045

Page

49
23
40
41
39
66
13
12
13
55
56
41
23
32
36
53
65
40
53
21
23
41
51
39
40
4
51

13
19
21
32
33
47
49
36
11
35
37
45
47
49
66
67
13
23
42
45
47
60

Part No.

850~0045
850-005¢
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0055
850-0056%
850-0055
850~-0055
850-0055
850-0055
850-0055
850-2005
850-20056
851-0011
853-0005
853-0008
853-0008
853-0008
854-0006
854-0007
8564-0017
8564-0017
856-0001
856-0001
856-0001
856-0003
856-0006
856-0010
856-0012
860-0005
860-00056
860-0005
860-0005
860-0011
860-0011
862-0004
862-0004
862-0015
862~-0015
862-0015

862-0015

862-0C15
862-0015
862-0015
864-0002
§64-0004

Page
63

12
13
19
23
41

49

12
13
45
47
49
58
35
36
19
51
34
49
61
53
33
19
33
38
40
41
51
51
67
66
38
40
41
53
47
49
12
13
21
23
42
45
47
49
60
33
58



Part No.

865~0007
865-0020
865-0020
868-0002
870-0053
870-0053
870-0053
870-0053
870-0053
870-0107
870-0131
870-0131
870-0131
870-0131
870-0134
870-0203
870-0203
870-0203
870-0212
870-0212
870-0221
870-0263
871-0010

Page

66
21
23
19
15
16

IR

O

29
30
39
15
16
36
53
33
45
47
49
66
67
63
51
49

Paect No.

Numerical Index

Page

Part No.

Page

Part No.

Page



